FBEWRENHERERAE

Hikari{shanghai)precise Machinery Science&technology Co. Ltd

FEEEHELUREZTIRXFPIXES00S
NO.800.zhongda Road,jinshan Zone, shanghai,china
Big. (00)86-21-67311111

TEL. (00)86-21-67311111

f€H. (00)86-21-67311311

Fax: (00)86-21-67311311
E-mail:hikari@chinahikari.com
http:www.chinahikari.com

H g 1 2 SINGLE MEEDLE DIRECT HIGH-SPEED LOCK STITCH
SEWIMG MACHINE WITH MOTOR BUILT IN HEAD
[I BRI BT A A e T A A

ifiit 1S09001:2008
R W E SRR

HIKARI®

XS BEEENN NS E

FOCUSING ON HIGH-END
compuTERIZED oveErLocK macHine LEADER

SHFH - ERIRBE

PARTS BOOK & INSTRUCTION MANUAL BOOK



R T 5 B2 4 {f il /Safety instructions

o3 SR R S LR MRS 2L

N TR A, A 2N Fr, VS A7 40 B e Sl W
Thank you very much for buying a HIKARI sewing machine.
Before using your new machine, please read the safety instructions.

TP EEIINUIRFE 2, DU ZEAENLET RUIEAR S8 2 Z i A LA T4, XL TR IR 75 5 5 R 45 3 1)
ek, BrAEAESZ RN BGAZRN B 12 AR AR 3 8, IERR A thaggIpL

With industrial sewing machines, it is normal to carry out work while positioned directly in front of moving parts
such as the needle and thread take-up, and consequently there is always a danger of injury that can be caused by these
parts. follow the instructions from training personnel and instructors regarding safe and operation before operating the
machine so that you will know how to use it correctly.

K TR 2 HISAFETY INSTRUCTIONS

[1]. Z4ff F bsic K & Ysafety indications and their meanings

AAGE P BB L™ AL BOAR IS AT S0 502 o0 TR 22 4 i iR A D = ity B b AR B A N 32 384 37
MR o FoRITVE S AR .

This instruction manual and the indications and symbols that are used on the machine itself are provided in order to
ensure safe operation of this machine and to prevent accidents and injury to yourself or other people

#rid/indications

A\ fEBGIDANGER  emt §2 Wb b T T A R AE, 5 7E 251 A AT s m g,

The instructions which follow this term indicate situations where failure to follow the instructions will
almost certainly result in death or severe injury.

A JEEZI/DANGER 25 i s 200 bR e AT T R (e, 477 2 d e A A2 it

W £ i3R . The instructions which follow this term indicate situations where failure to follow the instructions
could injury when using the machine or physical damage to equipment and surroundings.

B AT 5 /symbols

A GG ERT CREE . AT R R R SRR (Bl A E R R

“Mu524%”.) This symbol indicates something that you should be careful of. the picture inside the triangle
indicates the nature of the caution that must be taken.(for example, the symbol at left means “beware of injury” .)

N ERF S RN “%5117, This symbol indicates something that you must not do.

O i r s TR AR U M TSR . B, AR PR

ZigeHh”) This symbol indicates something that you must do. the picture inside the circle indicates the nature of
the thing that must be done.(for example, the symbol at left means “you must make the ground connection” .)



R T #2428 il /Safety instructions

[2]. 2247 E B Z /Notes on safety

FI TR BRI 5 56 2% P B ST S R e il Sk A B8 _Lak 5 2870 5 0B, T T2 AR o »
B A v HE s ) DX 0K 2338 i N 53 3245 - Wait at east 5 minutes after turning off the power switch and disconnect
the power cord from the wall outlet before opening the face plate of the control box. Touching areas where high

voltages are present can result in severe injury.

ff FH PR /Environmental requirements

A FXRENAE 45%~85% Y Bl N, JF H s WAV TR S i (IAEE ] . T B i (R PR B AN
gh FE 2 SR I IE A4 . The relative humidity should be within the range of 45%t085% during use, and no
dew formation should occur in any devices. Excessively dry or humid environments and dew formation may cause
problems with correct operation.

A A FH IS 36 G 2 i T ELS B FHDE T o B IIBHDG R s e ma 42 200 LI IE A 45:4F . Avoid exposure to
direct sunlight during use. Exposure to direct sunlight may cause problems with correct operation.

A TR BRI, SCHIHIETTR, IR F Il S A RE B3R o HU AT RE ST SR ZINL I
IEHi#E1E. In the event of an electrical storm, turn off the power and disconnect the power cord from the wall

outlet .lightning may cause problems with correct operation.

Z & linstallation
Q ik AN k2559l Machine installation should only be carried out by a
qualified technician.

LN e, ORI BRI, R RSN, SE21HLE)E 2 SEUEA. Do not connect
the power cord until installation is complete. The machine may operate if the treadle is depressed by mistake, which
could result in injury.

O s A, 550 AT (R B (R T, LA AR R A B L 7
BRR Fihh, R MEE AR, A7 W25 MK A o KB N % AR 7 .

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease ,so that they do not
get into your eyes or onto your skin, otherwise inflammation can result. Furthermore, do not drink the oil or eat the
grease under any circumstances, as they can cause vomiting and diarrhea. Keep the oil out of the reach of children.

A 452 H HE 48Kg, 285 TAE L i A LL K58 . The sewing machine weighs more than 48 Kg. the
installation should be carried out by two or more people.

A v, PRk Sk . ARG ORI B . Turn off the  power
switch before inserting or removing the plug, otherwise damage to the control box could result.

A QA A N TAE S, WO e NEEe, AR, If using a work table which has
casters, the casters should be secured in such a way so that they cannot move.

L\ SO R SR, TR, TR LI T T 5 S RO

Use both hands to hold the machine head when tilting it back or returning it to its original position. If only one



R T 5 B2 4 {f il /Safety instructions

hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.
AQ it gt AR s e ST [ 251K I 97 K2 . When securing
the cords, do not bend the cords excessively or fasten them too hard with staples, otherwise there is the danger that

fire or electric shocks could occur.

#%7]/Sewing

N RGN T30 e A e BN A B8/ . - This sewing machine should only be used by
operators who have received the necessary training in safe use beforehand.

QO KsrgUREE M THREED S R ST, This sewing machine should not be used by any
applications other than sewing.

A {2 2L 208 AR IR o WURANERERAP IR, WrBT I A e, HUET A4 820 7T g
2xf AR JFit i 5 . Be sure to wear protective goggles when using the machine. if goggles are not worn, there
is the danger that if a needle breaks, parts of the broken needle may enter your eyes and injury may result.

A WERAE A NAC B TAE G, WA e AN AT H AN GRS 3l . If using a work table which has
casters should be secured in such a way so that they cannot move.

A AT A2 ZINU, N RELT 20 K IMIGH % A i 5 (<3500 r/min) at first operate the machine, should
carry on low speed to whet to match an operation for 20 days.(3500 r/min)

A R GE DI UERAT K B AR BN, BT 1) S 3 A T % ol 380 5 Ok, N SZ BT il . ARG
T S 7 s sz i BB AR A B BE & . I an error occurs in machine, or if abnormal noises or smells are noticed,
immediately turn off the power switch. Then contact your nearest HIKARI dealer or a qualified technician.

A R EE I IR, 15 55 0 S 15 15 B2 1 55U H AR N DG 2R o If the machine develops a problem,
contact your nearest HIKARI dealer or a qualified technician.

B RATFIIOUN, WO, SRR TR, SN S SRR . LALE . 2
B LA BRI o 3 BRZIHLANE B T 48 ZIHLIN: . Turn off the power switch at the following times. The
machine may operate if the treadle is depressed by mistake, which could result in injury. 1. when threading the needle .
2. when replacing the bobble and needle. 3. when not using the machine and when leaving the machine unattended.

B T RA R, (AL, W . R R B A TSN,
N G155 K EgINRIR . Attach all safety devices before using the sewing machine. If the machine is used without
these devices attached, injury may result.
B iRt RS SIS A S L, B XS SEO G 5 RS ITHL,
k. Do not touch any of the moving parts or press any objects against the machine while sewing, as this may result in
personal injury or damage to the machine.
A\ UL SRR, SRR TR, TSR LN TR TS SR
Use both hands to hold the machine head when tilting it back or returning it to its original position. If only

one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.



R T #2428 il /Safety instructions

#E¥E/Cleaning

LN (TR LT, I, SRR R, LIRS SO B, Tum off the
power switch before carrying out cleaning. The machine may operate if the treadle is depressed by mistake, which
could result in injury.

A Sk RS, WA, TR RSN R TS SR

Use both hands to hold the machine head when tilting it back or returning it to its original position. If only
one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

O s A, 5 HAT (R BRI TS, USRI A A IR R A B L I
K9 phh, T MEEE AR, S5 R FIIEYS o K NMEEAR ) . Be sure to wear
protective goggles and gloves when handling the lubricating oil and grease ,so that they do not get into your eyes or
onto your skin, otherwise inflammation can result. Furthermore, do not drink the oil or eat the grease under any
circumstances, as they can cause vomiting and diarrhea. Keep the oil out of the reach of children.

A FHA S w5 6 8 i &34 Use only the proper replacement parts as specified by HIKARI.

PRFERIRL T /Maintenance and inspection

N HE RS I REARN A e AT 42NN 4EE, fRIFAIRS . Maintenance and inspection of the
sewing machine should only be carried out by a qualified technician.

Q FH B2 48 s L 1 3 35 AR ) JEAS A ") A — ) 97 4F . Any problem in machine operation
which result from unauthorized modifications to the machine will not be covered by the warranty.

B\ R TFHILR, A B LR R . 7 SR F RSB, SIS S5
o LATEL . IR ER4E1E . 2. 3 ieAR 55 S 3 PR 223544 . Turn off the power switch and disconnect the power cord
from the wall outlet at following times, otherwise the machine may operate if the treadle is depressed by mistake,
which could result in injury. 1. when carrying out inspection, adjustment and maintenance. 2. when replacing
consumable parts such as the rotary hook.

A LEW A% YR TT b T I, 45 0h 43 /NI 51 BT AT 1R 22 4V B 000 If the power switch needs
to be left on when carrying out some adjustment, be extremely careful to observe all safety precautions.

A\ S RN, SRR . TSR LN TR TS SR

Use both hands to hold the machine head when tilting it back or returning it to its original position. If only
one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

A ERAA RIS . DRIR AR 21 ZFE 0 I i 8 S TAE N 21647 . Ask your HIKARI dealer or a
qualified electrician to carry out any maintenance and inspection of the electrical system.

A\ R R, FUCIOBT, S TR E R b JEREERE T R R . 1f any safety
devices have been removed, be absolutely sure to reinstall them to their original positions and check that they operate
correctly before using the machine.

A WA A J 45 e 3 F . Use only the proper replacement parts as specified by HIKARI.



R T 5 B2 4 {f il /Safety instructions
[3].% & #545/Warning labels

RO B VB SRR AT ARIINUIN, SERESE AR BB ol SRR I B AN, 1
TR I T B EEE R

The following warning labels appear on the machine. Please follow the instructions on the labels at all times

when using the machine .if labels have been removed or are difficult to read, please contact your nearest HIKARI

dealer.

A CAUTION

Moving parts may cause

injury.

Operate with safety devices.
Turn off main switch before
threading, changing bobbin

and needle, cleaning etc.
EFE | ERED , 5,
LR R S R A R

A3 [ Safety devices
(A)FHads
(B)RAT B4
(A)Finger guard
(B)Thread take-up cover




3K

BAEULE P
1. B8 4475 /Name of major partssetessesreesesecerercectconecicecaceces 1
2. 21%?9]1‘}’L%}Q1‘?}/Machine specifications cecececereesereretiiiiiiiiie. 2
3. fz%ﬁ?i/lnstalllation method seeeeerercrerereneetceciicieiiiinnnnnns 3
3-1 é*ﬁbDIE/Table processing diagramessssseeeeeesecesecneeens 4
3-2 ﬂ”ﬁéﬁ?ﬁ/lnstallation methodeeeereeerereeseceseececcaecnennnnnes 4
3-3 bﬂ?ﬂﬂjﬁ?ﬁ/Lubrication methode eeereeeeereesecesecceeceecnennncinnns 8
4. BT I UES: /Preparation before sewingess «oceseeeererecececnceees 9
4-1 HLEFR2e35 )71/ Installing the needle methodsssssseseeseses 9
4-2 B ERBEYR 7/ Rrmoving the bobbin case method «++++ 9
4-3 JRE2e4: 7715 /Winding the lower thread methods:e«e+ 10
4-4 AL E FMEH J73%/Using the thread wiper method:s-:-: 10
4-5 RUGENSEEUT 7/ Installing the bobbin case method-11
4-6 k1% /Threading the upper thread ssseeesseeeeseeeeeceeen 11
4=7 EFERIATN J57%/Adjusting the stitch length method +++12
4-8 WRIEmEH Al J77%:/Using the knee lifter method -+ 12
B, HELI]/SEWING ++vveeereessornessrsrenseeiiiteteits sttt et s 13
5-1 ?ﬁéﬂ%ﬁ?{/Sewing methodeeeeeeereeeeeeeraciiciiecceecneenennnnnns 13
5-2 fRI4% N[ (1) J77):/Back tacking methodssssesseeeseensennnnnnnnnns 13
5-3 4425 K) 771 /Sewing condensed stitches method «---- 14
6. éi%?ﬂﬁﬁ(%/Thread TENSION  *revrerersresensesensancetctcscsicsasnncncnacans 15
6-1 29k I /Adjusting the thread tension ceceeeesecesees 15
6-2 JBHE I /Aduusting the presser foot pressure:-+16
6-3 BYL 2 hk B ACEE (¥ 15 /Ad justing the trailing
length after thread trimmingsssssseseeeeeeseeeeemmmmmnnneene. 16
6-4 PREATL AT UKD /Adjusting the thread
take up amount (M Specifications) .............................. 17
T ARFE/CLeaning «-+ee-eveesrsresernessssnenmetiinneenite ettt 18
7-1 HHIEEFET/Daily cleaning proceduresssts-sssseeeeseeees 18
7-2 iﬁﬂuilﬂ?ﬁﬂE/Applying QTEASE  tesererersesnsttsitititiiitiiiaee 21
8. TR kit 1 (1 I AR/
Adjusting the prtary hook lubrication amount «seceeceeeecess 22
9. bRV AL /Standard adjustments -«-ee---ceesseveeemsmeeenmenenennnne 24
9-1 Z4TITRMIIE /Adjusting the safety switch position-:+24
9-2 P& EE /Adjusting the thread take up springes:se--+=+-+ 25
9-3 HLFelIZ 2 mR/Adjusting arm thread guide Reeeseeesecesees 26
9-4 G E/Adjusting the presser foot heightesecereeeeeeees 26
9-5 A F I /Adjusting oof the feed dog heightesse+++ 27
9-6 XA IR /Adjusting the feed dog anglessssseeereceees 28
9-7 MUEFFIEATF 22/
Adusting the needle and feed mechanism timing «+<+e=-* 29
9-8 MLEFFTEARR I [FI 22/
Adjusting the needle and rotary hook timing <e+esese=-* 30
9-9 HAFHE B /Adjusting the needle bar heighteseeereceeeeses 31
9-10 HEMRFHR R (UEIREM) /Adjusting the
presser floating amount (minute lifting amount) - 32
9-11 E{%*ﬁﬁ%{’ﬁ//\djusting the treadle cccecreereerceecececcaccnnanns 33
10. ﬁ&ﬁ%*ﬁ@/ﬁoubleshooting ............................................. 34

FAFF
1. HUERER 7y /Machine body seeesecesereeeesesnsecnniceene. 41
2. 5FHF « PRt ReE/

Needlebar and threrd take—up mechanism <+ 43
3. B IEA % E /Needle feed mechanismesssssreeseeeeeses 47
4. [RHEEE /Presser foot mechanism seseeessseeeseeees 51
5. LRI EEE /Feed mechanism seeeseeseeresresrecnecacananns 53
6. RIEdeE /Knee lifter mechanismesseeeseeesseeeeeeees 59
7. 514855 /Quick reverse mechanismessssseeeseeeesses 60
8. iEtR%E B /Rtary hook mechanism «eeeeeereseesereeenes 61
9. VAL /Lubrication seeeeserssereerasciiiaiianae. 63
10. ZF4 35 /Threading mechanism «eseeeeeceeceecensee 67
11. 54355 /Bobbin winder mechanism «ssesceeseesees 69
12. P)&e$5 s /Thread trimmer mechanismessesseeseesees 71
13. #AZ$E 5 /Tension release mechanism «seeseeeeeer 75
14. Eﬁiﬁ%ﬁ/Motor MEChANiSM teeceerereerersecerceccacns 76
15. 94635 /Thread wiper mechanismeseseesecececesees 77
16. ZEHIAH3EE /Control box mechanism «eeeeeeesceeses 79
17. B4 TT %5 /Quick reerse switch mechaism-+-8C
18. Bﬁﬁi/Accessories ....................................... 81
19. B3 EEE (EH) /Presser foot lifting

set mechanism(Option parts) ........................ 85




& &R 44: 42 FR/Name of major parts

1. &5 %2 #r/Name of major parts

(4)
(14)

(5)
(DR (LA (3) e &
(4) B2 B AL AL (R 4%) (5) s 4 (6) R4 Al e
(7) B T OEESIER (9)t et
(10)42 210 F-4¢ ADIAER LR BAE R IN) - (12)248
ZERPRE
(13) PR AT e (14)9 45 ds
(1) Bobbin winder (2) Thread wiper (3) Lifting lever
(4) Quick reverse (Actuator) (5)presser foot (6) knee lifter assembly

(7) Oil gauge window
(10) Machine pulley
devices

(13)Thread take up cover

(8) Reverse lever (9) Stitch length dial

(11)operation panel (Models with operation panel) (12)Cotton stand Safety

(14)Finger guard




LEYIHLIKE /Machine specifications

2. 25 I /Machine specifications

H 9120 —JE
I T T T TT
Bl A LY
I
tii L ik A iEN A
§RFw 14 il C|En G
A f-kEe B | M4 W{ B¢ Pl 41 AK[ %
C |4=A#s
Biis ik i IR
D [h(4%4) - [ AETE
S [anmessn bEA D [+ o)
N |aimisn H | Y LIy AT
i b |#RH
9120S 9120N 9120SH
i e 5% 213 5 /Max. sewing speed 5000 rpm *1 4000 rpm*1 4000 rpm*2
AL Sk A3 8 o [8] A 3% 2924300 5% o 1] 4 s 220~3000rpm
W 8 ) 4 [ A& RO 1800rpm
B KA EE/Max. stitch length 4.5mm 4.5mm 5.5mm
FEhia 6mm
JE B
JBE 2 16mm
®ofmoF m 1.0mm 1.0mm 1.2mm
M4 (DBX1+ DPX5) #11-#18 #11-#18 #19-#22
= 1A AC fi] it Hy ik
EA 11N = N AL PR 2S
i % T ER | I A T )RR T TR
— g ® FUEAEZINLEM | SRR | ST LI I
Et I S SE B LI L FHE W B [EBL 2 2210 NP =g

*1 G5 L F 4000 rpm B%CE F I, KRR RAE 3.5mm B8 3.5mm LK.
*2 5% 415 i ik 31 3000 rpm B EE E N, KR EFEE VAR 4.5mm B 4.5mm LA T .




2377 ¥ Installation method

3. ZHE vk /Installation method
N RS2 BB AR N TR 2 55 210 Machine installation should only be carried out by a
qualified technician.

N A, AR, WURER RS, SE2IMLE 2 $EUE. Do not connect
the power cord until installation is complete. The machine may operate if the treadle is depressed by mistake, which
could result in injury.

A WEYINLE 48K, 2z 3 TAE s AL k58 .  The sewing machine weighs more than 44Kg.
the installation should be carried out by two or more people.

A T 22 T % 1 0 Bl A 2%k N A HEAT LS C 4k . Contact your HIKARI dealer or a qualified
electrician for any electrical work that may need to be done.

A LEIINLLAR T BRI, 35 T AT AE . STHRAEIN 2 2IHLIN & T — v 5 S 80

Use both hands to hold the machine head when tilting it back or returning it to its original position. If only

one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

Wz g2 211 1/Carrying the machine
13 4% B s B PN TR e AR 3 T s .
2N HTFPAE SR (A #8, MTFRAREES).

1. The machine should be carried by the arm by two people as

shown in the illustration.
2. Hold the motor cover (A)by hand also so that the pulley does

not rotate

i) Ji (R 2% ZIHLH L L/ Tilting back the machine head
LR (B #5r, Akedgs), ARG HFHES)
WLACAARAT 2 ZIHL Sk 8 1) Ji bt

1. Hold section (B)with your foot so that the table does not move,

and then push the arm with both hands to tilt back the machine

head.

B EEZIHL 5B IR [A] 22 A7 A E Returning the

machine head to the upright position
LB & BT AL A TR 20 T AR,
P T e s 2 ZIH LSk kR o] 22 B AL

Clear away any tools, etc. which may be near the table holes.

White holding the face plate with your left hand, gently return
the machine head to the upright position with your right hand




2377 ¥/ Installation method

3-1 M TE/Table processing diagram

B EENIR 40mm, BEE /R 32 48 JINLIN L, JF IS e IIHLIN =30 .

HFE 1T 5 1L

The top of the table should be 40mm in thickness and should be strong enough to hold the weight and withstand

the vibration of the sewing machine.

Drill holes s\as indicated in illustration below.

g7l
KA
LKL
EREREL \ o
2, . \ r_,n, | 120 8 | 52 &
i_ o :I 1
| &
o &
=4 L )
- T g o
]% ® o - 14
-a— ; i r 4'22 o
& ! 5205 155
4 | e %
o A = . '96’; >
g J | e
& | %
1200 A P

3-2. &3 /Installation method

_10_

1.324F6/Control box
(1) ¥4/ Control box
(2) ARIZET (4 1) /Bolts (4 pcs)




2377 ¥ Installation method

2.2% %2 /Cotton stand

(HZR
e

KEURBE(@) 17 5 LUIRE MR

(1)
%ﬁ’_ MBS, ML) AL
iz

- (1)Cotton stand
S (9) Note:
TT——@3) :
Securely tighten the nut (4)so that
S y tig | @
S : the two rubber cushions(2)and the

washer(3)are securely clamped and

so that the cotton stand (1)does not

move.

3.7 #%/0il pan
(1)K RE (L) (2 1)
(23K RE )2 1)
(3)h

(1)Head cushions(left)(2 pcs)
(2)Head cushions(right)(2 pcs)
(3)0il pan

4 HlreseiE

(2) Rubber cushions

@)
(1) iﬁm (OPLFEBBEER AN
%41

(1)Rubber cushions(2 pcs)
(2)Nails (4 pcs)

5.6 I T AT

Knee lifter complying bar

()R BITIIAT
(3) Knee lifter complying bar

_11_



2377 ¥/ Installation method

6.2& 2113k &/Machine head

(DFLREHE2 1)

AEHLIPSH]

QPLKEEFT

T FHLLEERT(3) 2 o e Huddi
ANGBTTALo U RALKIEFT (3) A
NEIGE,  WGEZIHL K FSAE 1) J5 R
IS PIANREE 1T A A A B o

(1)Hinges (2 pcs)

(2)machine head

(3)head rest

Note: Tap the head rest (3)securely
into the table hole. If the head
rest(3)is not pushed in as far as it
will go, the machine head will not be

_12_

sufficiently stable when it is tilted
back.

7.7 B B (BT )/Sticker(Remove)
(1)t B
(1) Sticker

8. Rt H/ Knee lifter plate
(1) Bz
(2) 142/
FATTUEHE (3), K Al (D)8 2 5 T8
JELip: s
(1) Knee lifter plate
(2) Bolt
Loosen the bolt (3) and move the knee lifter
plate (1) to a position where it is easy to use



2377 ¥ Installation method

10.

_13_

0.1 EIA IR ALAT/Knee lifter adjustment

(1) Heah T LMEIRAT A AL THHCR 7 .

(2)FH H AR T (4) 15T S A (5).

(3) FATFHREL(B)

(4) BN IRET @)HEAT Y, LUEH] T-EA e 4%

MEHL (L), 46 HALAT(7)i B 29 0 2mm.

(5) JERM T, KHIRELB)ITE .

(1) Turn the machine pulley so that the feed dog is

below the top of the needle plate.

(2) Lower the presser foot (5) by using lifting

lever (4).

(3) Loosen the nut (6)

(4) Turn the screw (8) to adjust so that the amount
of play in the knee lifter (7) is approximately 2
mm when the knee lifter plate (1) is gently
pressed.

(5) Securely tighten the nut (6).

K B = B B A % /Adjusting  the
height of the presser foot

S JR v B e K T 3 16mim Ak

(6) FATFIBEE(9)

(7) B URATIRET (LO)HEAT Y, DMEEE 2K
AL (L), G A EERR 7 16mm
T LN TR

(8) FERIATT G, WFIEBE9)FTE .

The height of the presser foot can be adjusted a
maximum of 16mm.

(6) Loosen the nut (9)

(7) Turn the adjusting screw (10) to adjust so that
the presser foot (5) is at the desired position within
a distance of 16 mm of needle plate when the knee
lifter plate (1) is fully pressed.

(8) After adjustment is completed, securely tighten
the nut (9)



2377 ¥/ Installation method

3-3. MW F¥E/Lubrication method

O  teulkse, W2 LRI, SRR, 4E2IHLEI 12 $ BN 25, Do not connect the
power cord until lubrication has been completed, otherwise the machine may operate if the treadle is depressed by
mistake, which could result in injury.

O s AT, 5505 AT (R IR A R A2, BT A AR B A e L, 5
KA G3Ah, MM B IANRE O, 55X FURYS o B NZ AR . Be sure to wear
protective goggles and gloves when handling the lubricating oil and grease , so that they do not get into your eyes or
onto your skin, otherwise inflammation can result. Furthermore, do not drink the oil or eat the grease under any
circumstances, as they can cause vomiting and diarrhea. Keep the oil out of the reach of children.

A\ (EB S O, 5 5 AR R, R R, A SR, SEOR0
When cutting the nozzle of the oil tank, hold the bases of the nozzle securely. If you hold the end of the nozzle,

injury from the scissors may result.

> IR T AR DI LB IR [ R AE T AR ZIPLN, 25T AN FE Lk

>R B L 2 F R E A 2 LIE Vo

LB b i RE QL) B 1, FH B9 T BY 2% 3~5mm.
2.10) JE BRI DB K6

34F PR ZE(2), I il (B) BN 120ml fipiiedi vt (b
O 2% )

4K KR B FE ()3 m] Js At

5. K5 4& GINL K BB IR 7] 58 J5 A o

6.4 A T (6) 4 77 IA By VAL B (B) Hh A2k

*The sewing machine should always be lubricated and the oil
supply replenished before it is used for the first time, and also
after long periods of nonuse.

*Use only the lubricating oil specified by HIKARI.

1. Hold the base of the nozzle on the accessory oil tank
(1),and then use scissors to cut 3~5 mm off the end of the
nozzle.

2. Tilt back the machine head.

3. Remove the rubber cap (2), and pour 120ml of lubricating
oil into the oil tank (3).(Use the upper reference line (4) as a
guide when pouring.)

4. Replace the rubber cap (1)

5. Return the machine head to its original position.

6.Check that the oil gauge (6) comes to the upper reference
line in the oil gauge window (5).

*M 78V ¥ vl i) B A/ Lubrication oil replenishment interval

) ___[\ o ISR T (6) Al R A TR R (S AR (3) M AR
ras TN ERER (7)), 175 55 VS I Vv

== > Upper refence line . . .
— 6) If the oil gauge (6) drops below the lower reference line(or if
\"ﬁ / | the oil level drops below the lower reference line (7) on the

X O

(5)

Lower reference line|  Oil tank (3)),be sure to replenish the oil.

_14_



&Y Ri KIHE%&/Preparation before sewing

4. 522 HT KIUESS /Preparation before sewing

4-1. HLEF 22357/ Installing the needle method

A\ R, T, R T MR, SIS SEU2M.  Tumn off the power switch before
installing the needle. The machine may operate if the treadle is depressed by mistake, which could result in injury.
LILE)SEOINT-48 K ET TS 2 e {7 B

2 FATFIRET (1).
X O BAEHLE (2)2E EAH A ZIAL, W ANLET B R CAE
Wb T2 AR5 175 (D).
‘ ‘ I ’ ngg‘ 1. Turn the machine pulley to move the needle
i o =S bar to its highest position.
2. Loosen the screw (1).
3.Insert the needle (2) in a straight line as far as it
ST R will go, making sure that the long groove on the
4# long groove needle is at the left, and then securely tighten the

screw (1).
4-2. BROHERZEIR T /Removing the bobbin case method

A\ LIRSS, I, SRR RS IIRR , S STHUEN 1S S 8025, Tum off the power switch before
removing the bobbin case. The machine may operate if the treadle is depressed by mistake, which could result in
injury.

LB TRA L THES, H 2 HAL TR BT .

2. B REERHEH (L) Bk, RETF FTREE,
ARG, BRI (2).

R E A TR P 1B TR (3). MER BB 1 F () T B
IERGSAE BT 2SO 5

R BB 5 (2) o

1. Turn the machine pulley to raise the needle until it is above
the needle plate.

2. Pull the latch (1) of the bobbin case upward and then
remove the bobbin case.

3. The bobbin (2) will come out when the latch (1) is released.
porﬁ%}ﬁc ‘Fﬂﬁerials * There is an anti-spin spring (3) inside the bobbin case. The
anti-spin spring (3) prevents the bobbin from racing at times
such as during thread trimming.

* Use bobbin (2) made of light alloy as specified by HIKARI.

_15_



L& 1R FIYE % /Preparation before sewing

4-3 R )22k v /Winding the lower thread method

A (B R, RS T2 3 SO A E AR L, B h ik & S BN 055 S ITHLER
Do not touch any of the moving parts or press any objects against the machine while Winding the lower thread, as
this may result in personal injury or damage to the machine.

LATIFHIE TG

2B E THELH2) 1.

BALHET TN T R e AEAR B (1) EAESE ) LK
ARG A (B)HE A (1) o

5. 1] He AR T4 I A o

6.0 T AR, BEED IR Se KLk .
7JREAEGE— HOER, RO HE R G)K A Zhik [,

B RLBLE T, WREWCN, HYIJI(4)F 28Tk
*FATTURET (5), 7% A AR S I AT (6) 1 19 45 e AE R 5 L FA iR

S5

TEIE s BRAe i b a2 Ik B A5 e it
80% -

1. Turn on the power switch.

2. Place the bobbin (1) onto the bobbin winder shaft (2).

3. Wind the thread several times around the bobbin (1) in
the direction indicated by the arrow.

4. Push the bobbin presser arm (3) toward the bobbin (1).

5. Raise the presser foot with the lifting lever.

6. Depress the treadle. Lower thread winding will then start.

7. Once winding of the lower thread is completed, the bobbin presser arm (3) will return automatically.

8. After the thread has been wound on, remove the bobbin and cut the thread with the knife (4).

* |oosen the screw (5) and move the bobbin presser (6) to adjust the amount of thread wound onto the bobbin.

Note: The amount of the wound onto the bobbin should be a maximum of 80% of the bobbin capacity.

4-4 FLIEF I 5¥E/Using the thread wiper method

KA I R )T IE, VIZsERE,
LA T .
Turn on the thread wiper switch (1).if this is
done, the thread wiper (2) will operate after
the thread is trimmed.

(1)

_16_



&Y Ri KIHE%&/Preparation before sewing

4-5 BREHEREEE 7 /Installing the bobbin case method

A UL H I, VI, R RN, Z2THLEIME & S FUZ0. Tum off the power switch before
removing the bobbin case. The machine may operate if the treadle is depressed by mistake, which could result in
injury.

L TRAPETHEE, H R T 5.
2ARAER S MBI A GEIRE, ROl AR S
£,

BRI 7 L M (1) AN 53 (2) N, ARJA A
FEAE)PRL

4254y RN, A BRI 7 F W B 1)
.

5. 0 TR (4) SR B EIm A TER -

1. Turn the machine pulley to raise the needle until
it is above the needle plate.

2. While holding the bobbin so that the thread winds
to the right, insert the bobbin into the bobbin case.
3. Pass the thread through the slot (1) and under the
tension spring (2), and then pull it out from the
thread guide (3).

4. Check that the bobbin turns clockwise when the thread is pulled.

5. Hold the latch (4) on the bobbin case and insert the bobbin case into the rotary hook.

4-6 Z& ) ZF 1 /Threading the upper thread

A TEFged iy, EUIBT AR, MRER N AR, 29I ES B2 . Tumn off the power switch
before threading the upper thread. The machine may operate if the treadle is depressed by mistake, which could
result in injury.

TR G A8 T4, R P4t (1) & T B
B RMESMEFELIEMES, P& ggITih
IS B 7% o

Turn the machine pulley and raise the thread take up (1)
before threading the upper thread. This will make
threading easier and it will prevent the thread from
coming out at the sewing start.

_17_



L& 1R FIYE % /Preparation before sewing

4-7 & PE RIS ¥ /Adjusting the stitch length method

L. 1o L AEB e LB (1) B 22 W BRI “IRIRE”

2 GTIN t- madt It B e sl BRI AL (2), 8 BT ot B i 28 Ak T e s PO 7 5

MRCTOR, AT (el EECTAE NS S SRR B AL AR DNTEOR R LN 5E o AE RGN
FHEE A RN REAT T . )

HHEBOEE MR BN T T B EH B L) IR, U R IR (B 4 i T Q) b A, IR sh AT e el
(I}, AL L B 1 SN 5 o

3.1 RSB BT (1) R H g e BiE -

*HINEF e (2) N REFE B o

1. Push the dial lock lever (1) up until it click to
release the lock.

2. Turn the stitch length dial (2) clockwise or
counter clockwise so that the desired stitch length
is at the upper most position on the dial.
7 A *The larger the number, the longer the stitch
length will be.(The numbers on the dial are for
P4 fL/ (@) use as a guide. The length of the finished stitches
“fEa IR

may vary depending on the type and thickness of
2 Unlocked ; ; ; ; :
material being sewn. Adjust while looking at the

HisE finished stitches .)
Locked *When turning the stitch length dial (2) from a
(1) larger setting to a smaller setting, it will be easier

(3) to turn the dial if the reverse lever (3) is pushed
to the halfway down position.
3. Push the dial lock lever (1) down firmly to
lock it.
*Check that the stitch length dial (2) does not rotate.

4-8 R E 48 B 5 ¥E/Using the knee lifter method

FE4% NI REEL (L), AT R R (2)
The presser foot (2) can be raised by
pressing the knee lifter plate (1).

_18_



%% /sewing

5. #%7]]/Sewing

A RAETFHESLES, WEVIW YR . AINNRER T AR, 2I0E0E & S8 0. LAV . 2.5
WU BRSO I o 342 TP LANE FH BN 25 P42 21 LI - Turn off the power switch at the following times. The machine
may operate if the treadle is depressed by mistake, which could result in injury. 1. when threading the needle . 2.
when replacing the bobble and needle. 3. when not using the machine and when leaving the machine unattended.

A\ AT RAEW, ERTHAELINZ R, 1R R R . WK kX SR B A A AL, IR
S K 22 21014038 . Attach all safety devices before using the sewing machine. If the machine is used without
these devices attached, injury may result.

A SR, REAEAT S S S TS S L IR S SR B 55 S ST LR
Do not touch any of the moving parts or press any objects against the machine while sewing, as this may result in
personal injury or damage to the machine.

A\ SRR TR, T AT . W TR RIS T BT — T 5 SR

Use both hands to hold the machine head when tilting it back or returning it to its original position. If only
one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

b-1 422/ J57¥%/Sewing method
1. 9w I 520 Pt 7 IRET o
285 T I ESHROT 4 4% 41

1.Carry out the programming which is necessary for
sewing.
2. Depress the treadle to start sewing.

5-2 {8%%n[& i) 7% /Back tacking
method

FN B2 B L (1) BB 2 R T () S8 EETT 1)
B B, BB KR IR .

When the actuator (1) or the reverse lever (2) is
pressed during sewing, the feed direction will be
reversed. When it is released, the feed direction will
return to normal.

_19_



#%7]/sewing

5-3 247 T EF ) H1E/Sewing condensed stitches method

* 1 SR 4% 21 N 4 451 29 25 L 4 (1) A 2 4 T (2), T A
/N I B AT B2 D1 (T 1)) o
*EGEDIRT, W R PrssE E A T I .

*In you press the actuator (1) or the reverse lever (2) while
sewing is in progress, you can sew stitches(forward
direction) with small stitch lengths.

*Before carrying out sewing, set the stitch length for
condensed stitches as follows.

lﬂﬂﬁm
Sewing direction

}@lﬁ _ <% 5E/Setting>
coudensed SUItCHES 1 oo liekTl BUFF(3) RO
2 AU BE e EH (4) e sh 2K ] T3 B RO ET LR
3 EEININL K .
4. TTUREBE(5), 98 J5 B )RR (6) . 281 Mg A Sk 4 fioh 1) W
WERAT (7).
5.47 SR EE(5) LA [ 7 1244 (6) -
6. HFEEIIHINLL AR AL
1. Lift up the dial lock lever (3) to release the lock.
2. Turn the stitch length dial (4) to the stitch length to be
used for condensed stitches.
3. Tilt back the machine head.
4. Loosen he nut (5) and then turn the bolt (6) until its
head is touching the solenoid lever (7).
5. Tighten the nut (5) to secure the bolt (6).
6. Return the machine head to its normal position.

<#£7]]/Sewing>

LACETER B (4) P 2 2 1E 52 20 BT K .

248 N e AU (3) S LB AT

3ITUhEEY) .

AALEBTT IR AT SR DIALE, 15 T B985 E 48 (1) 5.
IS8T (2) o (% T 15 28 2% T 20 111 (1) 39 2 45 T (2) I
BT 422, )

L RG], IR (6) i LSk AN LR Bk
FH(7) i

1. Return the stitch length dial (4) to the stitch length for normal sewing.

2. Push down the dial lock lever (3) to engage the lock.

3. Start sewing.

4. At the position where you would like to start sewing condensed stitches, press the actuator (1) or the reverse lever
(2).( condensed stitches are sewn while the actuator (1) or the reverse lever (2) is being pressed.)

* To stop sewing condensed stitches, tighten the bolt (6) so that its head is not touching the solenoid lever (7).

_20_



&35 /Thread tension

6. 2213 5. /Thread tension

6-1 Z3k AT /Adjusting the thread tension

A\ BUHARSER, WO, YRR RIS, G20 E S 3802, Tumn off the power switch
before removing or inserting the bobbin case. The machine may operate if the treadle is depressed by mistake, which
could result in injury.

1EH 4] 75/Good even stitches

w e 1%k /Upper thread
SWRNVENNNNS it 4/Lower thread

T2k 5k ik /N k/Upper thread tension too weak or
Jee &k ik Jyid K/lower thread tension too strong
AT 25K 1 /Increase the upper thread tension.
/N 2k 5K J1/Decrease the lower thread tension
AI@ l /AE [ £k 5K )73 kK sk/ Upper thread tension too strong or
JE& kK 73k /N lower thread tension too weak
Yk /N1 265K J1/Decrease the upper thread tension
K £k 5K J1/Increase the lower thread tension.

<JE£&5K /1/ Lower thread tension >

PrAE IR T b e tH 12k, B sl iR ET (1) HEAT 1M
W, HERGEMH RS .

Adjust by turning the adjustment screw (1) until the bobbin
case drops gently by its own weight while the thread end
coming out of the bobbin case is held.

<H£&5K J1/ Upper thread tension >
PR TK ) 2 a5 , WA T Sk g AT BT AT 513
1B B
2 LB BB (2) AT Y
After the lower thread tension has adjusted, adjust the
upper thread tension so that a good, even stitch is obtained.
1. Lower the presser foot.
2. Adjust by turning the tension nut (2).

_21_



273 5 /Thread tension

6-2 JEME AT /Adjusting the presser foot pressure

1EH 41 75/Good even stitches
o covea T AT, GO GEPCD S PR ﬁéﬁ/Upper thread

~—x ———— k% /skipped stitches occur—

— #9010 % Ji/Increase the pressure

oS £ fiAN/Uneven stitch length ——

I e 4 /Stitches are puckered  — I\ JJ/Decrease the pressure
] REds/N s 7, ARZIAG 08 s g Al

" 5 (2) RS ED .
comes weaker S\ T 2
A Becomes strong LA FF T IERE(L).
an
KA D VIE PN 2 JE B R 8 TR (2) A1 B

~ = (1) 3B TR R(L).

The presser foot pressure should be as weak as
W possible, but strong enough so that the material
does not slip.
1. Loosen the adjusting nut (1).
2. Turn the presser adjusting screw (2) to adjust
the presser foot pressure.
3. Tighten the adjusting nut (1).

p——

il

6-3 BIZk a7 B EIE5/Adjusting the trailing length after
thread trimming

LR, Sesk kAt (U IR L)k )

2. IR bR AE B K Ol 35~40mm.,

3. LTI ML B ) 3K S VI Tk B
KEAs2ebs WK, KRS

) e Ll g (V)BT 1Y
1. At the time of thread trimming, the thread

T =} N tension is loosened and tension is applied by the
o pretension (1) only.
) = 35-40mm 2. The standard trailing length for the upper

0 % Storter thread is 35~40mm.
3. If the tension of the pretension (1) is increased,
the lengths of the thread trailing from the needle
tips will be reduced; if the tension is reduced, the
(1) lengths will be increased.

Adjust by turning the pretension (1).

Tr 4< longer

_22_



&35 /Thread tension

6-4 Pk & ERIAT (M MK)/Adjusting the thread take up amount

(M specifications)

/A TEAENEZ T, WIS URER T BRI , SE21HLE1F 22 3802 M. Turn off the power switch before
carrying out this operation. The machine may operate if the treadle is depressed by mistake, which could result in

injury.

TER: B M RS LLSN, ANal iz fe .

Note: Do not use this function with models that are not M specifications.

4 §:5-1iv-3 ¥ )

WRAELEDNEATRIN, R ILBT 2L 5 Bhee AT Lk R, W]
LA NP AT Lk

L% N

2R R ZEQ) [2 1]

I NN AR T HIRET M)A T 2 .

AR TPk EAT S

1. Remove the face plate.

2. Remove the two rubber caps (1).

3. Use a hexagonal wrench to loosen the set screws (2) and (3)
by approximately two turns.

4. Adjust the thread take up amount.

<Y EHINPELAT L E ] /To increase the
thread take up amount>

K P SCAh (A) 2 N £ 7 1) [l %%, AR (5) 147 3] Lo
Turn the thread take up support shaft (4) clockwise so that the
groove (5) is facing straight upward.

<HERLITLEKE B A5 # R /To
return the thread take up amount to the
standard setting>

KPR Sl (A)FW I B 7 ) A1, ALRG (B) 1R 4F 9] T
Turn the thread take up support shaft (4) counterclockwise so
that the groove (5) is facing straight downward.

5. /EPRE SN (4) HER B T HRPIRAS R SR IRET (2)47 21
Pk S A (4) MBS T 2 P 1fi L

6. 985 147 LIRET (3).

7.4 BB ZE()[2 AN

8.2¢%¢ b IHIAR .

5. With the thread take up support shaft (4) pushed in as far as
it will go, first tighten the set screw (2) until it touches the
screw stop on the thread take up support shaft (4).

6. After this, tighten the set screw (3).

7. Install the two rubber caps (1).

8. Install the face plate.

_23_



{R*57/Cleaning

7. f#3%/Cleaning

A\ AEFFIAE AR, IR WRRER RSN, SEZINLEN S S BN 2. Turn off the
power switch before carrying out cleaning. The machine may operate if the treadle is depressed by mistake, which
could result in injury.

A\ IR BRI, XTI T A . S TR R A GINLIG  T—VE 5 S B2

Use both hands to hold the machine head when tilting it back or returning it to its original position. If only
one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.

O MM LI, 550 BRI AR IR BRI RS T4, AR v AR st ge je bk B, Bl
ReHeo Fiah, T IMETMASRE O, IS5 R AR I FIIEYS o K S NMEE AR . Be sure to wear
protective goggles and gloves when handling the lubricating oil and grease ,so that they do not get into your eyes or
onto your skin, otherwise inflammation can result. Furthermore, do not drink the oil or eat the grease under any
circumstances, as they can cause vomiting and diarrhea. Keep the oil out of the reach of children.

-1 HEEHER/Daily cleaning procedures

N TIRFFEEDINIALAE, T HBERARIMEH], WRERIRTR. Jioh, S2ZINLA R KINRRAEH], WERE T Tt
NRFE S E

The following cleaning operations should be carried out in order to machine the performance of this machine and to
ensure a long service life. Furthermore, if the machine has not been used for a long period of time, carry out the
following clean procedures before using it again.

(1).f-5%/Cleaning

LAtk R A

2.4 HIRET IR R, SRS 3R M ER(2).
3 H R INH BRIEAN A (3) LK R .
4P HEET () RHEH IR (2) %% |

5. 1) i AL A 2L k5

6.4F MR EE(4).
7 AGT L EAR (B) LKAy, KA EAR (B) & TE 5%
i

SRR MR @) LI T, HATS R GE ).
UK AR B ), PR OB @) A LEZ]
Blo
1. Raise the presser foot.
2. Remove the two screws (1),and then remove the
needle plate (2).
3. Use a soft wire brush to clean any dust from the feed dog
3).
4. Install the needle plate (2) with the two screws (1).
5. Tilt back the machine head.
6. Remove the bobbin case (4).
7. Wipe off any dust from the rotary hook (5) with a soft
cloth, and check that there is no damage to the rotary hook
5).
8. Remove the bobbin from the bobbin case (4) and clean
the bobbin case (4) with a cloth.
9. Insert the bobbin into the bobbin case (4),and then place
the bobbin case (4) back into the machine.

_24_



fR57/Cleaning

(2)fnyf/Lubrication
A 5 8 & /Gearbox oil quantity

¥ & /Note:

*REEEIINL KR JE Wz J5 s 37 Bk 25 A R A i
o KGN AN )& T Wi A7, %
R b TP R vl R SR A RS, AT vl B 5
& (L) AT LU R AL BT, ASBERG A I 2
NS

* UL (L) TP BT R 22 TP Sk AR £
FETA BN A REAT () IERA M8 e 0m . Hs
a2 IS SHIYERCTP

*Check the quantity of oil in the gearbox
immediately after tilting back the machine head.
When the machine head is left for long periods in
the tilted back position, the amount of oil in the felt
inside the gearbox drops and the oil level seen from
the oil windows (1) rises, so that it becomes
impossible to measure the actual oil level

Approx #3 2mm ‘_ accurately.

*The position of the oil level in the oil windows (1)
will vary depending on the angle of the machine
- J head. Tilt back the machine head while the head rest
(2) is installed in the correct position.

< ¥ # i & /Checking the oil
quantity>

AL H AL T RS R (1) b Rk BT 4
2mm (AL . (H) I RLR AR AR T I AZS 70mI
. )

The oil level should normally be approximately 2
mm above the center reference line in the oil
windows (1). (70ml of lubricating oil is added to the gearbox at the time of shipment from the factory.)
LEZEMIEAE MR (L),

2. M BALAC T IE R AR, 42 DU BRI v

1. Look at the oil windows (1) from directly in front.

2. If the oil level is below the normal level, add more lubricating oil as described in the following procedure.

<75 ¥:/Lubrication method >

WA 1L 2 w48 52 [3E H J/Use only the lubricating oil specified by HIKARI.

LI PR LFE(3)-

2NV, LA VA AL Tl S A (1) O R 2R 7 2 2mm (R4 B . RN, AN RDEE BT R v 4
AN o RO 10ml i, RN SR (L)

R ANEAERGE L EMAL 2 FREE . R IMAL 2, B2 REEE SR .
3R B ZE B) A B

4 4G5I HE [
VERG: MR E(3) LN AL TR U o S S SN L R R R 0

_25_



{R*57/Cleaning

‘/(3)

1. Remove the rubber cap (3).

2. Add lubricating oil until the oil level is approximately 2 mm above
the center reference line in the oil windows (1). Do not pour all of the
lubricating oil in at once at this time. Pour the lubricating oil 10ml at a
time while checking the oil windows (1).

Note: Do not pour too much lubricating oil into the specified location. If
too much oil is added, oil leaks may result.

3. Insert the rubber cap (3) securely.

4. Return the machine head to its original position.

Note: The rubber cap (3) has a hole in it for adjusting the air pressure.
when replacing the rubber cap (3) use only the replacement part
specified by HIKARI

B W48 &/Oil tank oil quantity
RAEMETEQ), WRMETH2) 7 THRLELY, PR
pIIRERERT

Check the oil gauge windows (1), and add more oil if the oil
gauge (2) is below the lower reference line.

Eak
(2)

Upper reference line

R .
Lower reference line

~

(3)#:Zx/Checking
LARBUET 25 ih e R MR . B3 DASE 4t
2 A BT 5 G ER .
CRCUZARAE
1. Replace the needle if it is bent or if the tip is broken.
2. Check that the upper threads have been threaded correctly.
3. Carry out a test sewing.

_26_



fR57/Cleaning

7-2 YN INIEYE AR /Applying grease

iS4 /Using the tube
>4
@ =

K i
(103.20-108)

(103.20-107)

LRPI IR 5% o

247 NIRET .
BAEBEAFLHL IS I H R 2 S ol
4. T REEIRAT 97 58, T HEBAEN

SHTHB TR, B N B LUEIE I i o T -

6. AT 2 URET J [l 22 A A3 i A

58 Re

1. [BI¥FE » EFEHTEIEN N ARS (D) AEN I

2. ARS R FENERTRAEL - WREBQEEH

1.Turn the pulley to raise the needle bar to a posi-
tion where the slide block guide (1) can be seen.

2. A pply grease to the slide block guide (1) in the
places shown in the illustration.

TAEINEHE = H, eI AT RO, RGN, S IRl IS BT .

_27_

1. Turn off the power switch.

2. Remove the screws.

3. Apply grease to each of the holes until the
grease overflows slightly.

4. The grease will be pushed in when the
screws are tightened.

5. Turn the machine pulley by hand to move
the needle bar up and down several times in
order to disperse the grease.

6. Use a cloth to wipe away excess grease
from around the screws.

7. please check out the lubrication grease
every three months so that we can guarantee
the correct usage of the sewing machines.



TEAR At B 1% /Adjusting the rotary hook lubrication amount

8. TER Ly E R A% /Adjusting the rotary hook lubrication amount

A\ FER A BEAR A 5 N, T R S 2K AN Al 1 A AN I AL SIS B T o 5 UK 5 BN 5152405
Be careful not to touch your fingers or the lubrication amount check sheet against moving parts such as the rotary
hook or the feed mechanism when checking the amount of the oil supplied to the rotary hook, otherwise injury may
result.

WS T AR e AR AR D I, 1A T IR D B R EAR ikl . Using the following procedure to check
the amount of oil being supplied to the rotary hook when replacing the rotary hook or when changing the sewing
speed.

< fit v & B 7 I\ /Checking

the lubrication amount>
4]/ Approx . 25m LR B BRER AT WAL L I02E.

2. 30 He AR T 466 e

ﬁ\\\_— 3. LA AL 52 55 4 200 I 1 6 o 4T 24
| 1) — M ) A IE B G S T SEE 5

#9/Approx. 70m 4.5 00 A (L) AR ()15 F
ARG, LLSESHLS bR T AE ST
HIEE LR TTHUEEE 8 B b G i

(2) MR A AT 4 K.
5.4 K248 Lt .
G AT RN, T N (Bl
(I 4) ik 24T 2
1. Remove the thread from all points
Bed from the thread take up to the needle.
EiR 2. Use the lifting lever to lift the presser
foot.
3. Run the machine at the normal
sewing speed for approximately 1

/

F
Y

Spa-tg‘[%r'gl oil minute without sewing any material
hLa . .
Correct Too little (following the same start/stop pattern

HHBIESE O as when actually sewing).

e 4. Place the lubrication amount check
sheet (1) underneath the rotary hook (2)
and hold it there. Then run the sewing
machine at the normal sewing speed for
8 seconds. (Any type of paper can be

used as the lubrication amount check sheet (1)).
5. Check the amount of oil which has spattered onto the sheet.
If adjustment is necessary, carry out the following operations in “Adjusting the lubrication amount ”.

VERG: W R A A B G R AT B e I s (RIR A (RO 1 48 Fr et e B2 5 A A R ol — s B AT Rkt
oK), NN AZ ) A R Syl B R ET Q)R L 5E et N, ARG FH ) e e sy R, FERATTHPIRAS R REAT R ik
PRI AR

Note: if the lubrication amount of does not match the correct amount shown in the illustration at left (if the amount
of spattered oil is too much or none at all) turn the adjusting screw (3) clockwise to fully tighten it, turn it back
counterclockwise by 2 1/2 turns, and then carry out the following adjustment.

_28_



TER AL B JH%/Adjusting the rotary hook lubrication amount

<ftyhE i E %/ Adjusting the lubrication amount >

LR BRI .

2. KB T IRET (3), A Bl i

* i) A Bl S U R AT (), B 1Y

* i) 20 5 By T R AT (), b D

3. FIR[ At A AT iR KA & il

* S B R R AT AT R R A R I, BRERAE S ik k.

ALERAT T4 2 /N EEDN )G, W5 PR At o
1. Tilt back the machine head.
2. Turn the adjusting screw (3) to adjust the
lubrication amount.
*If the rotary hook adjusting screw (3) is
turned clockwise, the lubrication amount
becomes greater.
*If the rotary hook adjusting screw (3) is

. turned counterclockwise, the lubrication

more 011 amount becomes smaller.

Em 3. Check the lubrication amount again
according to the procedure given in “Checking
the lubrication amount” above.

*Turn the adjusting screw (3) and check the
lubrication amount repeatedly until the
lubrication amount is correct.

4. Check the lubrication amount again after the

sewing machine has been used for approximately two hours.

9. br#E ¥4 /Standard adjustments

QO S a LA B A BTN SEE, (RFR . Maintenance and inspection of the
sewing machine should only be carried out by a qualified technician.

B\ AR, 6 R A R k. R RSB, SIS S
2. LA, PR aYEE . 2. HiEiR &5 5 IR 4. Turn off the power switch and disconnect the power
cord from the wall outlet at following times, otherwise the machine may operate if the treadle is depressed by
mistake, which could result in injury. 1. when carrying out inspection, adjustment and maintenance. 2. when
replacing consumable parts such as the rotary hook.

TR b F IS TT RHEAT AEIN 55143 /OB ST T A IR 22 i I F 0. If the power switch

needs to be left on when carrying out some adjustment, be extremely careful to observe all safety precautions.
L BN R R, T . TR PSS TR T I 5 SR
Use both hands to hold the machine head when tilting it back or returning it to its original position. If only

one hand is used, the weight of the machine head may cause your hand to slip, and your hand may get caught.
A 5 S RBIYEAE « ORFEFIRL B0 2348 0 5 7 5 2 B < T AE N kAT Ask your HIKARI dealer or

a qualified electrician to carry out any maintenance and inspection of the electrical system.

A BUN B2 2R B, PRI, U595 W AT T b, TR A Re A I W B FEAE ] - IF any
safety devices have been removed, be absolutely sure to reinstall them to their original positions and check that they

operate correctly before using the machine.

_29_



PHEH3E/Standard adjustments

9-1 TR B /Adjusting the safety switch position

[A]

Sewing machine

&
SEIH Table
1.5mm P
A—r»—-—

m—————

~ = (2)

_____

24 TT IR (1) AL B KA. B2, R¥IEEK
R TR, 88210 S BRALRIEBRE R, 24Tk
RS AN RS .

The safety switch (1) installed as shown in figure [A].
However, if the processing method used for the table leaves
too much space between the machine head and the table
hole, it may adversely affect the operation of the safety
switch (1).

<VF#&J5 ¥ /Adjustment method>

2L S S BL I 1A ER AR AE RSO 1.5mm. [R]EAE
3.5mm LA LI, BT sk E il (2) SE L 42 LML —
R 22 e 22 42 TF 5 (1) o

*UE B AN B AR LF Iy, 5 LB A [ () H ]

The standard amount of clearance between the machine
head and the table hole is 1.5mm. if the clearance is 3.5
mm or more, install the safety switch (1) so that the washer
(2) is on the machine head side as shown in figure [B].

*1f the position cannot be satisfactorily adjusted in this way,
add more washers of the same thickness.

<Z TR KB /Safety switch operation>

nspERRgiash eI /b, eI Is R

3.5mm Bl _E or more

— ]

o -

" e e

N
,B\
=

o
i V

18] 26 3 ok
Clearance is too
large

T2 TRGHESETT -

DALt B BERl /By chang-

ing the position of the safety switch,the required

spring stroke can be maintained.

~,
4
~o -

Reduce the clearance
[E 352 7=

\\
(2) . /\:

5

\\J

_30_



PHEH3E/Standard adjustments

9-2 PhLk ¥ /Ad justing the thread take up spring

<Pk E K47 B/ Thread take up spring position>

PR Pk 2l ot 38 (1) O A7 B AE IS Q) F PR TS, DM T4 1) (3) 0 77 6~8mm,  [SH RS 4~6mm]4k

LI H HJE(2).

2 KA TTURET (4)

3. I L BT L (B) IR g e (o 5

4.7 RWEE] (4).

The standard position of the thread take up
spring (1) is 6~8mm[4~6mm for the SH
specifications] above the surface of the thread
guide (3) when the presser foot (2) is lowered.

1. Lower the presser foot (2).

2. Loosen the set screws (4).

3. Turn the thread tension bracket (5) to adjust
the spring position.

4. Securely tighten the set screws.

<Pk Lk 28 ¥198 B/ Thread take up spring tension>
FRPE RS, Peeksnss (1) AR vESRZ 4 R 47k, The standard tension of the thread take up spring (1) varies in
accordance with the machine specifications as shown in the table.

)

S KA /specifications 0.25~0.25N

SH k4% /specifications 0.30~0.50N

LAE LSRG IR L7 ik, T4 4l
FOAREE

2.1 MHLIHIZ, HE P (1) 5 2 T 1m (3) S T
JE—EUn, AR5 I PR S (1) R

3RS I AL IR (B) ARG T, el 1 vl Ak
L (1) A9 .

[ZH5] BRI @) ST W SRR 5K Ty, ¥
M2 [ 0 S M AL 2 B Bk

1. Push the needle thread with your finger until it is
slightly higher than the thread tension bracket (5) and so
that the upper thread is not pulled out.

2. Pull the upper thread down until the thread take up
spring (1) is at the same height as the base of the thread
guide (3), and then measure the tension of the thread take
up spring (1).

3. Insert a screwdriver into the slot of the tension stud (6),
and turn the screwdriver to adjust the tension of the
thread take up spring (1).

[Note:] If using the tension gauge (7) (sold separately) to
measure the tension, take the reading from the scale on

0.25~0.35N

<{SH> the side of the red line.
0.3~0.5N

_31_




PHEH3E/Standard adjustments

9-3 HlieHIZk S M R /Adjusting arm thread guide R

WA LS G R(L) ARSI 2B B 5L 24T (2)
PETFHLSELE S ) RO AT 96 F i &b
Becomes greaer #gfn . , ., . /> Becomes less *FAFFIZAT (2), B B HLAE I 28 5 ) R(L)EATA7 B 1
P
LIRS, ABSIHIFENZ S R().

(PR )

2. MGEYERN, AP S R().
(P & kD)

The standard position of arm thread guide R (1) is
the position where the screw (2) is in the center of
the adjustable range for arm thread guide R (1).

1. When sewing thick material, move arm thread
guide R (1) to the left. (The thread take up amount
will become greater)

1. When sewing thick material, move arm thread
" guide R (1) to the right. (The thread take up amount
will become less)

9-4 I /Adjusting the presser foot height

36 e IR T ()36 e LRI IS B AR bR e B2 6mm,
1 RERA MR BE(3) AN I BRI 5 A (4), R S BAN TN 17
2 {0 R R T (2) kAt = TR B () -

345 R - H 52 2E(5).
ATERMER©), R REIEFET), T I B 6mm.
@ 545 BUE AR (6) -
6,205 4% S 9(5).
(3) 7 3 T T TR ()R A TR IRy, 470
(3)-

The standard height of the presser foot (1) is 6mm
when the presser foot (1) is raised by means of the
lifting lever (2).

1. Loosen the nut (3) of the adjustment screw (4), and
then turn the adjustment screw (4) so that there is no
pressure applied to the presser foot.

2. Raise the lifting lever (2). The presser foot (1) will
also rise.

3. Remove the oil cap (5).

(2) 4. Loosen the bolt (6) and then move the presser bar (7)
up or down until the presser foot (1) is at the standard
(7) height of 6 mm.
5. Tighten the bolt (6).

6mm 6. Replace the oil cap (5).

7. Adjust the presser foot pressure using the
adjustment screw (4), and then tighten the nut (3).

(1)

_32_



PHEH3E/Standard adjustments

9-5 %% FHIE E/Adjusting of the feed dog height

<S>
1 mm

<SH>
1.2mm

e
LG

-
Becomes
higher
L

becomes

lower
TR

Becomes higher

@)

;_ 4147/ Needle plate

— |

£

sla’ndard (2)

(1)

WA A ()R BhEH A LT e b I, U AR v v i
Xt S A% A Imm, XF SH RIS A 1.2mm,

The standard height of the dog (1) when it is at its
maximum height above the top of the needle plate is 1
mm for S specifications, and 1.2 mm for SH
specifications.

L) S OINT48, KA 8 () # 20 5Hbi b7 e ik
2. B 52 DN

3ERMEAT (2).

4.4 LR IRATH ()R I L LR (4)7E 90° [HIYu [l A e,
kR IEEAT G (). (F[AFTR)

5475 IET(2).

*URINIEAT T (D) F RIS, e bR i R e
BEEAT G R (6). (K[BFTR)

(RAE T 15S5% T —0)

1. Turn the pulley until the feed dog (1) rises to the
highest position.

2. Tilt back the machine head.

3. Loosen the screw (2).

4. Turn the feed lifting rock bracket stud (3) within a
range of 90° from the reference line (4) to adjust the
vertical height of the feed bar (5). (Fig. [A])

5 Tighten the screw (2).

* If you are worried about the angle of the feed dog
(1), turn the shaft (6) while carrying out the above
adjustment. (Fig. [B])

(Refer to 9-6. “Adjusting the feed dog angle” on the
next page the for details of this operation.)

T becomes higher

(3)
@ .=

#74 standard

L@; o=

TR Becomes lower

_ (6)
M
(1)

standard FRA4E

Becomes lower T{%

(9

Becomec higher IFE

_33_



PHEH3E/Standard adjustments

9-6 XM A KBS}/ Adjusting the feed dog angle

AT (V) BL T BB e v A I PR s R BT 2 38 AT 5
h(2) B O BN (EE V BLED) 5K R6 A S HEH3)
ERIFRC B 2 ) ST
LSRN T4E, FIkAn 2 (DR BB J5 d5s
Ak

2. JHFN S o

SHEAAIRET(4). [2 1]
AFRIEHRERLE, 90° TG HEl N 2 i Sk 77 1) P 1%
i G REHI2). (FI[CIFIR)

2)
(3

£ o A
BIif 142 Raise the front

2)
7

[T (4) Sy TR WG )R
BT o) g T LT B A AR R SR A, 375

\ Lower the front Y,

TEATZF (L) [T B
547 IZET(4). [2 4]
*UEAT A (V)RR 4 b AE R 2 g s b
[C] AT GHI(E). (ED]FR)
BRI (BAE 5% L —0)
*E LA (D) WA G, BRI E RS
A, DA T B — R A (D) Y

AlimiaE

T’%f:_lf‘“' Raise the front The standard angle for the feed dog (1) when it is at
] — 5 2) (4) its highest position above the needle plate is when
m needle plate 4@ the “O” mark (or V groove) on the shaft (2) is
(1) aligned with the feed rocker bracket arm (3) and the
A feed dog (1) is parallel to the needle plate.
Standard

1. Turn the machine pulley to move the feed dog (1)
to its highest position above the needle plate.
‘ 2. Tilt back the machine head.
ST 3. Loosen the set screws (4)[2 pcs].

Lower the front 4. Turn the shaft (2) in the direction of the arrow
within a range of 90° with respect to the standard
(D] position (Fig.[C])

*In order to prevent puckering, lower4 the front of

=l (@) the feed dog (1).
e *In order to prevent the material from slipping,
RN e WEHRE - raise the front of the feed dog (1).

(5) () 5. Securely tighten the set screws (4).
@{M *If you would like to tilt the feed dog (1) further,
o (1) ! turn the feed lifting rock bracket stud (5) while
Standard A carrying out the above adjustment.(Fig.[D])

(Refer to 9-6. “Adjusting the feed dog height” on
lg the previous page for details of this operation.)
*

*The height of the feed dog (1) will change after the
R $Ai€Back is raised Lower the front #T#8#F  angle has been adjusted, so it will be necessary to
readjust the height of the feed dog (1).

_34_



PHEH3E/Standard adjustments

9-7 ML FIEAA K [F 2P /Adjusting the needle

and feed mechanism timing

[ 37 o) BT T4, R IR AT A () NI
PLE ETFRS ER 2)& m— 2U, HLET R
RE TR A RAE. (I, B /0% (3)
LERIZI BRI @) RO 7)) 5 MRl
(—IFRER . EIADT7R)

<S>IE A 2 (L) 1 i A B T A (2) 1 2% T 0] 5%
IF, HUEF BB SRR B (2) Z THT 1) TR B £ 2
2mmo.

<SH>IRAN 2 (1) L VI B (2) B 2 TG 55
I, HUEF BB SR AT B (2) T 0 1] B 24
4mm.

135 A0 20 B T et e 3] e KAk

2. BRI G2 2N

3K PINRET (B) ek, R KR T
% (3). (Weks b F i Lo%e (3) L2 b
105 R A (= )bl ik AE o B E) .
4HETEIS, FTRIRET(5).

Turn the hand wheel in the anticlockwise
direction, rise the feed dog(1) from the lowest
position to the same level of the needle plate(2),
when the point of the needle shows like below,
take this as standard.(now, the middle
scale(sign O) on the up-down eccentric wheel
(3) aligns with mark of the lower shaft. Shows
like graphics(A)

<S>when the top of the feed dog and the
surface of the needle plate are at the same level.
The interval between the point of the needle
and the surface of the needle plate is about
2mm.

<SH> when the top of the feed dog and the
surface of the needle plate are at the same level.
The interval between the point of the needle
and the surface of the needle plate is about
4mm.

1. Turn the knob which refer to the sending cloth function to the biggest position

2. Upend the machine

3. Release the screw (5), rotate it slightly to adjust the eccentric wheel (3). (Adjust the scale of the eccentric wheel to

align with mark of the lower shaft. take this as standard.)
4. After adjusting, tighten up the screw(5).

_35_



PHEH3E/Standard adjustments

9-8 ML&H A EAR K [F] 25 /Adjusting the needle and rotary hook timing

| PRI T, M (D DRI R
0.5~0.7mm 3 F+# 1.8mm(SH ik A 2.2mm)abiy, il s, ke
LI T g A BT (1) 0 AR 0 A
I\ S| BT R (2) KNI C T ke, ek
E R(3) SHLEF (@) — B, (B, FHIR R SR
A TN 0.5~0.7mm).
=412~ 1.8mm LYF NI (5). MR (6). 3B (7).

3775M 2.38A 2 B Tre AL 2 4B BTk (R«

<S> ATZI KL el e £ 0 47 &

SH> 35 A1 % FE hg e 2 3 #Ifr &
3T E et (8) FIRIIRET (9) [3 AN 2 A4
IRET .
4. MR T4, BHAE (1) AL E TSI
B2z A FUEHFE CLD IR 35 T Ay 1 10 e FEE RS FH B A2
HR AR T (20 A<M C T B —FE ik ake

5AAFFIRET (9) [3 AN P I R 1) 1 ANRET, Al e 23 (3)
LR (4 o —3. s, FERRG) S HLEN(4) 2
[H] ¥ (I Bk 0~0.05mm.

6. WFURET (9)[3 M 1%

7458 FIEATA (7). B (6). K (5),

Roll the handwheel in counter-clockwise, when the needle
bar,(1)arise to 1.8mm(SH type is 2.2mm),be shown as the
figure, while the height between the needle plate fitting
surface A and the needle bar bottom surface ,and the height
for the C side of the<2>side of the the encounter
instrument clamp are the same, the centre of rotary
shuttle point (3) and the needle (4)

L

coincide. (now, the clearance between the eyeled

coboundary and the rotary point is 0.5-0.7mm).

1.
2.

pull down presser foot(5). needle plate(6). feeddog(7).

feed scale knob turn to the position as follow:

<{S> feed scale knob turn to “0”

{SH> feed scale knob turn to “3”

loosen the 2 pieces among the 3 pieces of bolts which fix the rotary(8).

Roll the handwheel in counter-clockwise, until the height between the needle plate fitting surface A and the
needle bar bottom surface ,and the height for the C side of the<2>side of the the encounter instrument
clamp to be the same.

loosen the left one bolt of the bolt(9) [3pieces], make the cetre of the rotary point and needle
be coincident. now, the clearance of the rotary point(3) and needle(4) is 0~0.05mm.

screw down the bolt(9)[3pieces]

install feeddog(7). needle plate(6). presser foot(5).

_36_



brHEA ¥ /Standard adjustments

<{if ¥/ Seen from above>

<$§>0.4~0.7mm
<SH> 0.6~1.1mm

<JiE AR A Tie A RE L B 22 18] 1 [R) B A A

/Checking the clearance between the

rotary hook and bobbin case holder

position bracket>

JREAR R TR 7 o7 By 2 ) () ] 5T, A DR BT 5 0 e e

L1 2UE I BUR

<S>}i#% A 0.4~0.7mm

<SH>#i4% 4 0.6~1.1mm

Checking that the clearance between the rotary hook (6)

and the bobbin case holder position bracket (7) is enough

to allow the thread being used to pass through smoothly.
The clearance should be 0.4~0.7 mm for M models, and

0.6~1.1 mm for H models.

9-9 £ #FHE B /Adjusting the needle bar height

<ERIFHEAR>

HEHFF Rk FACER, W R, BRI A
FUEHFF Q1) R A ok, L BEFAE FH B o A
TR (2) <MY B I & E—H .
LARTFIEI (3D, Bl (). &EAZF (5.

2. SR INLTRE, AEEHT (1) BEREARAE .

345 b bR B %E(6).

4 FATTIERE (D).

5 ONEFRR 2 B0 A BB (1) (9 RSy 1k, A8 FTRE

PR RARE T H e (2) <M B, b FiisE:

(D R, FH—FEH.

6.4 FIRET (7)o

73 ERBEE (6).

8.4k LIEAF (5). #HR (4. I (3).

When the needle bar reach the lowest point, showed in

the figure, from needle plate mounting surface A to the

bottom of needle bar (1) , which height is the same as B

surface of (1) side of tool folder (2) used as accessory .

1. Take off the presser foot (3), needle plate (4), and
feed dog (5).

2. Rotating sewing machine hand wheel to make the
needle bar (1) reach the lowest position.

3. Remove the rubber plug on the front shell (6)

4. Loosen the screws (7).

5. From the needle plate mounting surface A to the
bottom of needle bar (1), use the B surface of (1)
side of tool folder (2) as a standard to adjust the
needle bar (1)height .

6. Tighten the screws.(7)

. Fitted with rubber plug.(6)

8. Fitted with feed dog (5), needle plate (4), and presser

foot (3).

_37_



PHEH3E/Standard adjustments

9-10 EMHHKEE AR (MEIREM) /Adjusting the presser floating amount

(minute lifting amount)

(5)
R.".;x Lover
At Ty AT
—\
(4)

e
NN it

168 FI) o 45 A RS B ATRE A IS, AR AR R He (1) Y
TR AT

LI TR OINL T4, Rk Ai 2 (2) N 2B B) T
Iffi o

PRUOEE VAN EITE R YN A (D) g

BHATTIZEE(4).

AAF I 7 [ RET (B), SRR,
LRI TR, R YERET (B) 1) A7 ek

*G S I(L) BRI, KRR T RET (5) I A g

5.47 KUREE(4).

T, TR SR AR AT AR, WA R
When sewing stretch machine and materials and materials
with long pile, you can make minute adjustments to the
floating amount for the presser foot (1) in accordance with
the material.

1. Turn the sewing machine pulley by hand to move the
feed dog (2) below the needle plate (3).

2. Use the lifting lever to lower the presser foot (1).

3. Loosen the nut (4).

4. Use a hexagon wrench to turn the adjusting screw (5) to
adjust the floating amount.

*To raise the presser foot (1), turn the adjusting screws (5) clockwise.
*To lower the presser foot (1), turn the adjusting screws (5) counterclockwise.

5. Tighten the nut (4).

*After making the adjustment, sew a piece of material to check the floating amount.

9-11 B EEAE/Ad justing the treadle
BE4RE -1 #117#2/PEDAL PRESSURE AND PEDAL STROKE

s
WARNING :

sewing machina.

ATt ESh ST, EXHRBEHIT.

Turn OFF the power bafore starting the waork so as to prevent accidents caused by abrupt start of the

(1) BsHREERHehim%E
1) FREERE D@ @ L.
2) IPEEBEENEHTL.
3) FRETEENE DT
(2) BStREREEITIZAY NS
1) HEF@EIEMNILEZRITETX.

(1) Adjusting the pressure required to depress the back part of the pedal
1) This pressure can be adjusted using regulator screw @ .
2) The pressure increases as you turn the regulator screw in.
3) The pressure decreases as you turn the screw out.

(2) Adjusting the pedal stroke

1) The pedal stroke increases when you insert connecting rod @ into the right hole,

_38_



brHEA ¥ /Standard adjustments

FEHRAY1E% / ADJUSTMENT OF THE PEDAL

iR
ﬁTiﬁmtﬂ'ﬂE&’liﬁﬁtﬂiﬂ WX FRET.

WARNIN
Turn OFF tha power before starting the work so as to prevent accidents caused by abrupt start of t
sewing machine.

(1) EEFHRE

1) MEAEBRBEABES. Ll
ERHOE—HL%.

(2) BEHRAY A

1);%&&#%*&“ﬂﬂﬁ&ﬁ&§ﬁﬁ%ﬁﬁ

2) BRITELO. 11 EASRTORTIa.

(1) Installing the connecting rod

1) Move pedal @ to the right or left as illustrated by
the arrow so that motor control lever @ and
connecting rod @ are straightened,

(2) Adjusting the pedal angle

1) The pedal tilt can be freely adjusted by changing
the length of the connecting rod.

2) Loosen adjust screw @, and adjust the length of
connecting rod © .

HitR#%{E/ PEDAL OPERATION

(1) EEMRIRADIERITIRIE.

1) N2 IREEEA KREFO.

2) BRANEERERNEDEREO.
({872, FF X EH A shEAENT, flikERE

TR

3) IBEEARIE [ 3 B 82 e B B AR L RO L I
HNFLO. WS ERENTELCE

4) fHERRERD A Y% EO.

* ERAEMRFREN, EF L%z
HEMVERTT X, (o) 5 5252 SRR B AR 00 & B9
#ANEO. BERBHRERAEDE.

(1) The pedal is operated in the following four steps :

1) The machine runs at low sewing speed when you lightly depress the front part of the pedal. @
2) The machine runs at high sewing speed when you further depress the front part of the pedal. @
(If the automatic reverse feed stitching has been preset, the machine runs at high speed after it
completes reverse feed stitching.)
3) The machine stops (with its needle up or down) when you reset the pedal to its original position. ®
4) The machine trims threads when vou fully depress the back part of the pedal. @

+ If vour machine is provided with the Auto-lifter an addition step is given between the machine stop and
thread trimming step. The presser foot goes up whan you lightly depress the back part of the pedal
@. and if you further depress the back part, the thread trimmer is actuated.

_39_



R 5/ Trouble shooting

10. #pER 15/ Trouble shooting

*MEEEORAEE BUIRSS T, SokRa LR 4% Rl
*AN R CL R IPEATRANRERE D e R, SR PRSI SG, 10 32 3 VIR B N B3 B A 1 1A
*Please check the following points before calling for repairs or service.

*|f the following remedies do not fix the problem, turn off the power switch and consult a qualified technician or the

place of purchase.

FTIFHIAE RN, Se QP FETT IR ik WA i LR, 22/ 5 r%h)a, FRT T hilds o
finh 45 AT 1 LS P DX OB 2 3 N B 32405 . Wit at east 5 minutes after turning off the power switch and

disconnect the power cord from the wall outlet before opening the face plate of the control box. Touching areas

where high voltages are present can result in severe injury.
LN LT T2, T KT T A . I R R R, SIS A

SECN 515245 . Turn off the power switch and disconnect the power cord before carrying out troubleshooting. The

machine may operate if the treadle is depressed by mistake, which could result in injury.

EZE I H A 7 WS BER S EARN R TR A /Items witha  “*”
in the “page” column should only be checked by a qualified technician.
B Kty R T Z T
problem Check Fix method Page
T AN B LIk S m i, s | LgE ok sk gk 1 15
Upper thread is not | 2k Ji/2& @ik A?
tight 1. Is the upper thread tension | 1. Adjust the upper thread tension
1 too weak, or is the lower | or lower thread tension.
thread tension too strong?
AT
JRE AN 5 LRk REEN, B | LRk ) skimdik /i 15
Lower thread is not | Zk5K Jj e il K? 1. Adjust the upper thread tension or
2 7 @K@@ @K@ t1(;0Is J\tl:a:((,)ws: t?sre?:etegs;)oer: lower thread tension.
thread tension too strong?
A BE R L S5 5 A | LA AL ? L 4Rk ) B 40K 26 1 B 6y
K 2R OIETT e i ? 2. P IR B ML K T i A A, B
Loops appear inseam | 1. Is the thread path not | HFH#HR e GE.,
smooth enough? 1. Use a file with a fine grain or
3 2. Is the bobbin not turning | sandpaper to polish smooth the thread
smoothly? strong?
2. pull out the lower thread to check that
there is no slackness in the thread
tension, or replace the bobbin or bobbin
case.

_40_




R 5/ Trouble shooting

3 Kty R T Z T
problem Check Fix method Page
2& IR B kAT %ﬁ%%é%%?ﬁ%%é LM%?%EE&%%,E%%EﬁO
: - k.2 20N RWUET AN TR, RN LA %
Skl.pped s:tltches occur o MUkt B 7522355 1E 1 2 e 9
while sewing BHEIN LT FLIEM | BWRZETIAIEM, NIERZTIHLE. 1
RN ViR prieb U R Y 4RI ) o 16
N 5 HLEF A 7 A ? 5.3k S IHLE
S~ | SRR AR? CREESid T 07
S| TR RS ? 7P EE IR T
SAHLEFFIEAR B [0 2 700 | 8. Y4BT A B2 26
FIE? TR LET 55 AR 22 1) F) 1] Bt o 31
1. Is the needle tip bent? Is | 1. If the needle tip is bent or broken,
the needle tip blunt? replace the needle.
2. Is the needle properly | 2. If it is incorrect, install the needle
installed? correctly.
3. Is the machine properly | 3. If it is incorrect, thread the thread
threaded? correctly.
4. Is the presser foot pressure | 4. Adjust the presser foot pressure.
too weak? 5. Replace the needle with a needle that
5. Is the needle too thin? is one rank thicker.
6. Is the presser foot too | 6. Adjust the height of the presser foot.
high? 7. Adjust the tension of the thread take
7. Is the thread take up | up spring.
spring too weak? 8. Adjust the height of the needle bar.
8. Is the needle and rotary | Adjust the clearance between the needle
hook timing correct? and the tip of the rotary hook.
Lh ST LRI g R 773k 2 LRI ) - 16
Uneven seam 2355 I 1R B AT KA ? 2. PABIEAT T 28
BRLETHIIR? BRI, A B AT G
By 1. Is the presser foot pressure | > LATE 4.
ey, too weak? 1. Adjust the presser foot pressure.
2. Is the feed dog too low? 2. Adjust the feed dog height.
3. Is the bobbin scratched? 3. If the bobbin is damaged, smooth it
with an oiled grindstone or replace it.
BYAN T (0 AN | 158 I8 B JI TR &% | 1L HE Iz /).

2k 35 2K BY K7 ) Incorrect
thread trimming (Upper
and threads are both not
being trimmed)

4 2

1. Is the fixed knife or
moveable knife damaged or
worn?

1. Replace the fixed knife or the movable
knife.

B LA T (1] £ B
2 2K #% BY K7 ) Incorrect
thread trimming (Upper
threads or lower thread
is not being trimmed)

LHUET &5 2B 2

2.5 JJ Al J) 2 A ?

1. Is the needle properly
installed?

2. Is the fixed knife or
moveable knife blunt?

}fﬂ%‘ﬁ*ﬂ%l‘ﬁ%ﬁlﬂﬁi, ISR IPS7S
Ko

2.5 3 5E J18kBN ]
1. If it is incorrect, install the needle
correctly.

2. Replace the fixed knife or the movable
knife.

_41_




R 5/ Trouble shooting

3 K R T Z M
problem Check Fix method Page
TR HILBEEE | LPRE IS el K LR PR K ) 26
LTI IR L | 2. 98 4o 3 TAE U B2 7 3 | 2. B3RPk s 1 . 26
Skipped ~ stitches at | K? 3. FEK ).
sewing start BBYLLG, AR R | 4458 T, BT 2 e T)EE) 16
Thread unraveling at | 7id % ? IR
sewing start AP IE By D) a5 ? 548 F LEIRA WLE D —5 HLET -
AL AT ? 6.0 SR e K A, SR S T 9
6.872k )5, MROGEHHNIIE | BeR 2 H ik .
et i R ? 7AE 1S A B g -
THEOIFIAIT, SEOIHE R | 8RR BT AL E 32
i pe? 1. Reduce the tension of the thread take
/\ 8.4 FAF IbAL BRI = ? | up spring.
S~ 1. Is the thread take-up | 2. Lower the position of the thread take
~~ | spring tension too strong? up spring.
2. Is the thread take-up | 3. Adjust the pretension.
spring operating range too | 4. Sharpen the fixed knives, or replace
large? the fixed and movable knives if
3. Are the trailing lengths of | necessary.
the upper threads too short | 5. Try using the a needle with a count
after thread trimming? that is one lower than the current needle.
4. Are the threads not being | 6. If the bobbin is spinning loosely,
trimmed cleanly? replace the anti-spin spring in the bobbin
5. Is the needle too wide? case.
6. Is the length of thread | 7. Use the slow start feature.
trailing out from the bobbin | 8. Adjust the needle up stop position.
case after thread trimming
too short?
7. Is the sewing speed too
fast at the sewing start?
8. Is the needle up stop
position too high?
TELEDIIT IR R E 2] | LR R, MHeR 7 | L2y, i LRl ies A S i 77 1) Jig 9
G958 ] 2 15 1EAff 2 o
BTZEINAR D5 e 2R BB TN | 2 RGBS EA N 80% . 10
Lower thread is tangled | £ ? 3 MELHER e By 1h 3 9
at the sewing start. 3T O INEEHR B 1k | 4. W BeAR e s AT, N AR O
Spinning  of  bobbin | #? SAXAE FH & 12 F R RE AR S 9

during thread trimming

- B
S

~

AR BN ?
SoEf A T HLE MG
R LM HAAR 05 ?
1. Is the bobbin spring
direction correct when the
lower thread is being pulled?
2. Is there too much thread
wound onto the bobbin?

3.Is the anti-spin spring
attached?
4. Is the bobbin turning
smoothly?

5. Is a bobbin other that the
light-alloy bobbins specified

1. Set the bobbin so that it turns in the
opposite direction to the rotary hook.

2. The bobbin winding amount should
not be more that 80%.

3. Attach the anti-spin spring.

4. If the bobbin is not turning smoothly,
replace the bobbin.

5. Use only bobbin which are specified
by HIKARI.

==

80%

_42_




R 5/ Trouble shooting

WE R fiff PR T2 Z L
problem Check Fix method Page
KEMPAREERIER) | Lk SRt K2 AWAS ¥ UNTTE T AR 15
Large degree of | 2. &k ) it k2 2R RN R LK S . 15
puckering(excess AR REAL? 3AREI AL T, 15 T L H,
tension) AN R IR ? 4.0 e S Al — LR LT o
5.k ) I K ? 5 E /MK T . 26
6. bk TG HLE Rt K | 68 S PERHR B 26
7R Ty oK 7 A T 16
8. 45 Y FE A I P ? 8.1 JH 4% 21 1k J52 475 1| B i R A1 4 2]
9.3& A A HBU AR} A2 4G | MU
i .V T A IAEALCAL A 24 1R T i o 29

/}—\
S~

~—

1. Is the upper thread tension
too strong?
2. Is the lower thread tension

1. Make the upper thread tension as
weak as possible.
2. Make the lower thread tension as

\'"'\-.
10 too strong? weak as possible.
3. Is the needle tip blunt? 3. Replace the needle if it is blunt.
4. Is the needle too thick? 4. Replace with as thin a needle as
5. Are the thread take-up | possible.
spring tensions too strong? 5. Make the thread take up spring
6. Is the thread take-up | tension as weak as possible.
spring operating range too | 6. Lower the position of the thread take-
large? up spring to as low a position as
7. Is the presser foot pressure | possible.
too strong? 7. Adjust the presser foot pressure.
8. Is the sewing speed too | 8. Use the sewing speed control keys to
fast? gradually reduce the sewing speed.
9. Is the angle of the feed | 9. Tilt the front of the feed dog down
dog correct? slightly.
A AN I AL A (L) | A L A KD ? K TS
PR A B Is the oil tank empty? Fill the oil tank with oil.
Oil gauge (1) is not
visible in oil gauge
window.
1
~—)
FTITFHRETFIER T AR | PR e Sk 5 A RIAE b | i kddi i
N, SEIIHLA TAE. b T 2 Insert the connector securely.
Machine  does not|Is the power supply
12 operate when power is | connector disconnected from

turned on and treadle is
pressed.

the control box?

_43_




R 5/ Trouble shooting

WE R fiff PR T2 Z L
problem Check Fix method Page
T 28 1 4 2 LRI ? B2 | LA Reraeas ihmrd, Moy DA .
Upper and lower threads %;JC‘;F A E A Z.ilgﬁﬂﬁii%KEﬁﬁ, . 1 i EX 9
. 2B AT IR ? L
are breaking SHRIIBLE S IIE | 355 RIERS, RIEGSGINL. |
AR AN T | 4 g0 g 2 e 0 ML P R
5.2k SURE IR DR AT | g, v i v 8
BN 5. R 2k B K 15
6. THT 2 2 75 DN BR 2 5 TAETE | 6 ek 2 f o 15
AN MIFAZ) ? AT S 524, P B AT B
TR IEAT S B EEE | e ag o e g
A BN RLR B4, P ARAT I e g ok

8.4 S 17 3 40 ?

1. Is the needle tip bent? Is
the needle tip blunt?

2. Is the needle properly
installed?

SR AT LA

1. If the needle tip is bent or broken,
replace the needle.

2. If it is incorrect, install the needle
correctly.

13 3. Is the machine properly | 3. If it is incorrect, thread the thread
threaded? correctly.
4. Is the rotary hook 4. if the oil gauge is down to the lower
sufficiently lubricated? reference line in the oil gauge window,
5. Is the upper or lower | add more oil.
thread tension too weak or | 5- Adjust the upper thread or lower
too strong? thread tension.
6. Is the upper thread may be | 6. Adjust the position of the thread
loose because the thread | take-up spring.
take-up spring operating | 7 If they are damaged, smooth them
range is too small? with an oiled grindstone or replace the
7. Is the rotary hook feed | damaged parts.
dog or other part damaged? 8. If the thread path is damaged, smooth
8. Is the thread path it with sandpaper or replace the
damaged? damaged part.
TEEEII R h 22 210U | 1L E B T4 ? LA E R BESC AR AT
1HIE %, 2. Y L s A A RAIR? 2 A . (RO, B —
Machine stops during | 1. Is the fixed stitch key | ffilsfE Nk 2 G HL 2, AT AEid il e
sewing turned on? R R, MEGE 2 AL DIRE, ff4%2)
2. Is the power supply | ML ki, RIS Y6 o R AR SR 0
voltage too low? EH. )
1. Press the fixed stitch key so that the
indicator turns off.
14 2. Check the power supply. (if the

power cord is too long or too many
appliances are being run from a single
outlet, this may cause voltage drops
which will in turn cause the reset
function to activate and stop the
machine, even if the power supply itself
is normal.)

_44_




R 5/ Trouble shooting

WH Kty fiR T Z T
problem Check Fix method Page
Wit LA RE PR AEENEL | 2. WU BB 223N IE A, N E A A 9
Broken needle Fr th RN Dy i 2 2 ©HE
2B 7T 2R ? 3. HHLE .
SEIRTTE M2 BHIUET | 4 RREETFF I 32
WA B BT FLE Tt AT 2 VBT FH R 2 2 1) FR) [A) Bt o 31
ANVEFFIERZ IR0 AR IE | 5 FL I B RRUE [F] 20 30

G

5. HUEFRERL [ 2L A2 17

R a i RWrE AT A2 1KY)
t, SAIRKER . HLAHk L

I ? MskhZ, H R REAHE .
1. Is the material being | b.%34h, MR MLE S, BATIHELE
pushed or pulled with | PAflIE# STATVERATHLEH 2.
excessive  force  during | 2. If it is incorrect, install the needle
sewing? correctly.
15 \‘ V // 2. Is the needle properly | 3. Replace the needle.
~ -~ installed? 4. Adjust the height of the needle bar.
— | 3. Is the needle bent, is the | Adjust the clearance between the needle
e - needle tip of the rotary hook. | and the tip of the rotary hook.
/ /\ 4. Is the needle and rotary | 5. Retard the needle timing.
hook timing correct? Note: (1). it is extremely dangerous to
5. Is the needle timing too | leave any pieces of broken needle
advanced with respect to the | sticking in the material, if the needle
feed dog? breaks, search for all pieces until the
whole of the needle is found again.
(2). Furthermore, we recommend that
that through steps to taken to account
for such needles to comply with product
liability regulations.
LEZINLANGE Ayl TAE | 4% 200 5 v o TS0 S8 0[] | A5 H 4% 2003k 425 i B o e il 45 200 0
Machine  does  not | & ¥ E 475 IEAf 2 BE,
16 | operate at high speed Is the sewing speed setting or | Use the sewing speed control keys to

back-tack
incorrect?

speed  setting

set the high speed..

_45_




1. HL4&E 4> /Machine body

_46_



1. HL4&E 4y /Machine body

Fs K 5 4% FR/Name of parts S(#$) | SH(E) &
PEF. NO PART NO. B EngLish HEQTY | FEQTY NOTE

1 108.01-01 HLredl MACHINE COVER 1%) 1E)

1-1  |108.01-01-01 Bk MACHINE HEAD 1 1

1-2  |108.01-01-02 JER SOLEPLATE 1 1

2 103. 01-02 JHFER STAND R 1 1

3 103.01-03 AL STAND L 2 2

4 |103.01-04 HLMLB 58 (Hhik55) |MOTER COVER 1 1

5  |01-405001223-1 [#24T M5X 12 SCREW PAN M5X 12 9 9

6 108. 01-06 ERES SIDE PLATE 1 1

7 [01-405001823-1 [#Z4] M5X18 SCREW PAN M5X 18 2 2

8 07-0521313-1 P EE D@5 WASHER SPRING @5 2 2

9  [05-053101000-1 |F#pE @5 WASHER PLAIN @5 2 2

10 [22-08003010 B9 ©8 RUBBER CAP @8 5 5 103. 01-08
12 [22-11505013 B2 ©11.5 RUBBER CAP ®11.5 1 1 108.01-12
13 [22-15505017 % ©15.5 RUBBER CAP ®15.5 3 3 103. 01-09
14 [22-09403012 B2 9.4 RUBBER CAP ®9. 4 2 2 103.01-10
15 [22-20809024 B2 ©20.8 RUBBER CAP ®20.8 1 1 101. 01-65G
16 [22-20012000 B FE D20 RUBBER CAP @20 1 1 108.01-16
17 [103.01-11 SEA RULER PLATE 1 1

18 [01-404000623-1 [#2%] M4 X6 SCREW PAN M4 X6 1 1

19 [103.01-13 JHIAERF STAND RF 1 1

20 [101.01-13 LR SAFETY DESIGNATION CARD 1 1

108. 01-21 9120S#4 5 pit 7920S MODEL PLATE 1

21 109.01-21 9120SHA 5 i 7920SH MODEL PLATE 1

22 |17-3020004-5 Y5 RN ET POLE 2 2

23 [201.02-10 GAFRIR SAFE MARKING 1 1

24 |22-13505016 B3 ®13.5 RUBBER CAP ®13.5 1 1 103. 04-64
25 |103. 04-63 HE G RUBBER CAP LABEL 1 1

26  |103.11-64 43 U3 CORD HOLDER, U3 1 1

27  [01-405000823-1 [|#Z4] M5X8 SCREW, PAN  M5X8 1 1

28 |01-512003024-1 |FERRMEE] 2 2 IGRLR
29 |01-512003524-1 |FERRHE4E] 1 1 IGRER
30 [16-3060301-5 HE vt A (6x30) 2 2 MlreidE 4

_47_




2. 5 HF. Pk A3 /Needlebar and threrd take—up mechanism

_48_



2. 5 HF. Pk AT B /Needlebar and threrd take—up mechanism

FY5 B 5 % #R/Name of parts S(#) | SH(E) &
PEF. NO PART NO. B EngLish HEQTY | FEQTY NOTE
1 108. 02-01-03 EAT AW NEEDLE BAR CRANK 1 1
2 01-806750614-1 ([ 5E #2%] M6X0. 75X 6|SET SCREW SOCKET (FT)M6XO0. 16 16
3 103. 02-01-04 24T M8 SCREW M8 1 1
4 01-805000514-1 |Z4T M5X5 SCREW M5 X5 2 2
5 14-6004-27 i (6004-22) BEARING (6004-27) 1 1
6 14-6004-27N 54 P8 4l & (6004-2ZN|TAKE RING BEARING (6004-27 1 1
7 103. 02-01-02 LB BOBBIN WINDER DRIVING WHE 1 1
8 103. 02-01-09 Al UPPER SHAFT 1 1
9  |05-081081553-5 |#J& @8 WASHER PLAIN @8 1 1
10 [108.02-10 PR AT 41 NEEDLE BAR CONNECTING ROD| 1%
109. 02-10 PR AT 4L NEEDLE BAR CONNECTING ROD SET JESS
10-1 |108.02-10-01 B AR NEEDLE BAR CONNECTING ROD| (1) (1)
10-2 |108.02-10-13 &M & NEEDLE BAR CONNECTING ROD BUl (1) (1)
10-3  |103. 02-04-19 BT RET SHOULDER SCREW (1) (1)
10-4  |04-609400280-4 |WZ £} NUT (1) (1)
10-5 |14-608-27 Hh 7 (608-27) BEARING (608-27) (2) (2)
10-6  |103. 02-04-06 PREGIEAT THREAD TAKE-UP LEVER (1)
104. 02-04-06 PREGIEAT THREAD TAKE-UP LEVER (1)
10-7 |103.02-04-18 JURS =S THREAD SET (1) (1)
10-8  |14-624-27 Hh 7 (624-27) BEARING (624-27) (1) (1)
10-9  [108.02-11 Pk v THREAD TAKE-UP CRANK (1)
109. 02-11 ek ithAw THREAD TAKE-UP CRANK (1)
10-10 [103.02-04-08 PR AT THREAD TAKE-UP LEVER (1)
104. 02-04-08-01 |BPkLAT THREAD TAKE-UP LEVER (1)
10-11 [103.02-04-13 B2%TSM9/64 X 40 L=6 [SCREW SM9/64 X 40 1.=6 (1) (1)
10-12 [103.02-04-15 1 TIGHT RING (1) (1)
10-13 [01-804000414-1 [#2%TM4 X 4 SCREW M4 X 4 (2) 2)
10-14 |108.02-10-07 PR IR LA T THREAD TAKE UP LEVER PIN (1) (1)
10-14-1|108. 02-10-07-01 | kLT 4Y THREAD TAKE UP LEVER PIN (1) (1)
10-14-2 [108. 02-10-07-02 | FRAZ4Y POSITIONING PIN (1) (1)
10-15 [05-081161253-5 |4 WASHER (1) (1)
10-16 |06-0601012-1 4 ] RETAINING RING (1) (1)
11 [108.02-10-09 ek WICK 1 1
12 |104.02-50 L DAGE! STOPPER PIN 1 1
13 ]01-805000514-1 [#RETM5 X5 SCREW M5X5 1 1
14 [103.02-33 [ 45 TIMING BELT 1 1
15 [103.02-51-00 gk A A A IMPACTION WHEEL ASM. JES 1
15-1 |103.02-51-01 FRC AR N R RETAINING RING (2) (2)
15-2  [103.02-51-02 FHE AT IR ET SHOULDER SCREW (1) (1)
15-3  |103. 02-51-03 BRI SPRING (1) (1)
15-4 [103.02-51-04 Hh T BERET SHOULDER SCREW (1) (1)
15-5 |103. 02-51-05 TRAC S ] 2 B BEARING FIXING PLANK (1) (1)
15-6  [103.02-51-06 TR IDLER WHEEL FIXING PLANK (1) (1)
15-7 [103.02-51-07 B A7 BRAT SCREW (1) (1)
15-8 |01-510002524-1 [#24T M10X 25 SCREW, M10X25 (1) (1)
15-9  |103. 02-51-09 R IDLER WHEEL (1) (1)
15-10 |[103.02-51-10 RIS IDLER WHEEL BEARING (1) (1)
15-11 [103.02-51-11 Wi L8 IDLER WHEEL BEARING BUSH (1) (1)

_49_




2. 5 HF. Pk A3 /Needlebar and threrd take—up mechanism

_50_



2. 51 FF. $kZk A3 E /Needlebar and threrd take—up mechanism

a=s B 5 4 TR/Name of parts SC) | SH(E) % ®
PEF. NO PART NO. b3 EngLish FEQTY | HEQTY NOTE
15-13 |03-606000350-1 |82} M6 NUT, M6 (D (D
16 [01-506001624-1 [MRE] M6X16 SCREW M6X16 9 9
17 |07-0631616-1 R D6 WASHER SPRING @6 2 2
18  [05-064161200-1 |V D6 WASHER PLAIN @6 2 2
19 103. 02-04-14 ElFFIEHEAT NEEDLE ROD HOLDER 1 1
20 02-509400721-1 |HBETSM9/64X40 L=7  |SCREW SM9/64X40 L=7 1 1
21 103.02-11 (ARABLEIAN NEEDLE BAR GUIDE SLIDE BLOCK 1 1
22 103. 02-12 EHAT NEEDLE BAK 1
109. 02-12 BT NEEDLE BAK 1
23 |101.03-11 BLE (DB X 1#14) NEEDLE (DB X 1#14) 1
101. 12-11-24 FLEL (DP X 5#22) NEEDLE (DB X 1#22) 1
24 |02-508440511-1 |[#H & H24TSM1/8 X 44 SCREW SM1/8X 44 1 1
25  |101.03-10 T2 NEEDL BAR THREEAD GUIDE 1
104. 02-21 (AR ABVES 2 NEEDL BAR THREEAD GUIDE 1
26 e R e JOINT UNIT a%) %)
26-1 |14-6204-22N hk (6204-2ZN) BALL BEARING (6204-27N) 1 1
26-2  [103. 02-20-06 HEHE CONNECT SET 1 1
26-3  |103. 02-20-02 s U TIMING PULLEY U 1 1
26-4 |103. 02-20-03 s FLANGE 1 1
26-5 |103.02-44 ERhAE (D COUPLING (1) 1 1
26-6 |18-405004023-1 |#24] ={FFEM5X 40 SCREW PAN M5X 40 3 3
26-7 |103.02-45 TR 2SI ] COUPLING RUBBER RING 1 1
26-8 |103.02-48 EHEE (2 COUPLING (2) 1 1
26-9 |01-806000614-1 [&E#Hh#s (2) [EwIZ%] |COUPLING (2) SET SCREW 3 3
27 |108.02-40 AR NEEDLEPLATE 1
109. 02-40 AR NEEDLEPLATE 1
28 |02-211400823-1 |H2%TSM11/64 X 40 SCREW SM11/64 X 40 2 2
29 101.01-46 HEtR 414 SLIDE PLATE ASSY 1& &
29-1 e SPRING PLATE (1 (1
29-2 i SLIDE PLATE (1 (1
29-3 I24TSM3/32 X 56 SCREW SM3/32X 56 (2) (2)
30 ARG LOWER SHAFT ASSY (1£) (1%)
30-1  [103.02-25-01 T LOWER SHAFT 1 1
30-2  |14-6301-2ZN hk (6301-2ZN) BALL BEARING (6301-27N) 1 1
30-3  [10-1101015-1 Wk C12 RETAINING RING EXTERNAL C12 1 1
31 13-11470370 i OIL SEAL 1 1
32 103. 02-28 TR LOWER SHAFT GEAR 1 1
33 |103.02-36 T LOWER SHAFT BUSH 1 1
34 |13-11470400 MIESH OIL SEAL 1 1
35  |103.02-01-00 SR BEARING BUSH ASSY %) %)
35-1 |14-6004-27N H R M K (6004—-2ZN) |TAKE RING BEARING (6004-2ZN) 1 1
35-2  |103.02-32-02 k£ BEARING BUSH 1 1
36 |103.02-31 #y ©4.8 SPACER ®4.8 2 2
37 |103.02-29 [P D TIMING PULLEY D 1 1
38 |01-806751014-1 |WZ4T M6XO0. 75X10 SCREW M6X0. 75X10 1 1

_51_




3. £ iEAEEE /Needle feed mechanism

_52_



3. £ iEARHEE /Needle feed mechanism

5 K = 4%  #R/Name of parts S(h) | SH(E) %
PEF. NO PART NO. b3 EngLish BEQTY | FEQTY NOTE
1 108. 03-01 EFXATYIHVE D NF REGULATOR ARMD 1 1
2 |01-806750614-1 [E] 52 B8%] M6X0. 75x6 |SCREW M6X 0. 75x6 8 8
3 |05-081081553-5 g o8 WASHER PLAIN SPECIAL @8 6 6
4 108. 03-04 EF AT AT NF REGULATOR CONNECTING ROD 1 1
5  |103.04-08-03 HEHAE STUD 1 1
6  |01-805000514-1 & 52 #8%] M5X5 SCREW M5 X5 17 17
7 108. 03-07 FREAT DI U NF REGULATOR ARMU 1 1
8  |01-505001524-1 2R M5X 15 BOLT SOCKET M5X15 2 2
9  |108.03-09 DI i L REGULATOR ARMELECTRIC PIN 1 1
10 |108.03-27 A Ul NF REGULATOR SHAFT BUSH 1 1
11 |05-102101803-5 TR @10 WASHER PLAIN @10 2 2
12 [108.03-12 Ay B S H 4 NEEDLE FEED REGULATOR UNIT 1£) &)
12-1 |108.03-12-01 ARSI FEED REGULATOR LINK STUD S 2 2
12-3  [10-0740812-1 A4 RE E8 RETAINING RING EXTERNAL ES 2 2
12-4 {108.03-12-04 FLIEHAT LINK S ASSY 2 2
12-5 [108.03-12-14 ) e FEED REGULATOR SUPPORT 1 1
12-6 [108.03-12-13 TR LINK PIN 2 2
12-7 |108.03-12-07 KIEAT LINK L ASSY 1 1
12-8 |108.03-12-08 FHERE R NEEDLE FEED ARMR 1 1
12-9 [01-506001624-1 [i] 7E WEAT M6 X 16 SCREW M6 X 16 2 2
12-11 |108.03-12-12 YIS L FEED REGULATOR LINK STUD L 1 1
12-12 |01-504000521-1 B2ET MAX5 SCREW M4 X5 5 5
12-13 |108.03-12-11-02 Mk i PUSHER 2 2
12-14 |108.03-12-11-03 N LINK STUD 1 1
12-15 |01-803000414-1 124T M3 X4 SCREW M3 X 4 1 1
12-16 |14-61805-2LS Bk (61805V 2LS) BEARING (61805V 2LS) 1 1
12-17 |[108.03-12-10 FFIEATIERT NF CONNECTING ROD 1 1
13 |108.03-13 ape SX (TNt ity N FECCENTRIC WHEEL 1
109. 03-13 EFIEEME LS N FECCENTRIC WHEEL 1
14 |01-405000623-1 BRET M5X6 SCREW M5X 6 1 1
15 |108.03-25 JEtR HOLDER 1 1
16 |108.03-16 EF AT SR A A N-BAK BASE ASSY 1% ES
16-1 |108.03-16-01 EIAFAE N-BAK BASE (1 (1
16-2  |108.03-16-02 ZEEEH T E NEEDLE BAR BUSH 1) (1)
16-3 [108.03-16-03 RN ET AT NEEDLE BOD HOLDER (1) (1)
16-4 |108.03-16-12 BENET L& NEEDLE BAR BUSH (1) (1)
16-5 |108.03-16-11 s STOPPER (1) (1
16-6 [01-804000414-1 BEET M4 X4 SET SCREW SOCKET M4 X 4 2) 2)
17 |108.03-17 EFIEATHIE L NEEDLE FEED SHAFT ARM L 1 1
18  |108.03-18 EFIEAT R NF ARM SHAFT 1 1
19 |05-061151603-5 g WASHER 1 1
20 |108.03-16-04 BEIEATIERAT LINK 1 1
21 |108.03-20 B 1A R il e B NF ARM SHAFT STOPPER 1 1
22 [05-043080900-1 S D4 WASHER PLAIN @4 1 1
23 |10-0370410-1 A R RETAINING RING EXTERNAL 1 1
24 [01-435000623-1 IZET M3.5X6 SCREW M3.5X6 2 2
25  [108.03-60 FRAV AR LIMIT PLACE BOARD 1 1

_53_




3. £ A IEE /Needle feed mechanism

2

6
&g,
7

_54_



3. £ iEARHEE /Needle feed mechanism

5 K = 4%  #R/Name of parts S(#H) | SH(E) %
PEF. NO PART NO. o3 EngLish BEQTY | FEQTY NOTE
26 |01-505001021-1 IZ£TM5X10 SCREW M5X 10 1 1
27 [05-053101000-1 P D5.3 WASHER PLAIN SPECIAL ®5.3 1 1
28 [01-804000414-1 B2ET M4 X 4 SET SCREW SOCKET M4 X 4 1 1
29 [01-806000514-1 B2ET M6X5 SET SCREW SOCKET M6X5 2 2
30 [108.03-31 Y28 S B % FEED REGULATOR SUPPORT 1 1
31 [108.03-32-01 kA NEEDLE FEED SHAFT 1 1
32 [108.03-33 FrikAifhgs L NF FEED SHAFT METAL L 1 1
33 [108.03-34 EHIEAAE M NF FEED SHAFT METAL M 1 1
34 [108.03-35 1 SET COLLAR 2 2
35  [108.03-37 EIEAAE R NF FEED SHAFT METAL R 1 1
36 |108.03-23 DHES IS WICK HOLDER 1 1
37 [01-404000623-1 B2E] M4 X6 SET SCREW SOCKET M4 X6 1 1
38  |108.03-38 EMAF2eHE L BUSH L 1 1
39 [108.03-39 AT AL 5NE R BUSH R 1 1
40 |01-405000823-1 124T M5 X8 SET SCREW SOCKET M5X8 1 1
41 WS A SLIDE BLOCK GUIDE ASSY () &)
41-1 1108.03-41-01 £k WICK 1 1
41-2  |108. 03-41-02 Lk AR WICK SETTING PLATE 1 1
41-3 |01-404000423-1 B2ET M4 X4 SCREW M4 X 4 1 1
41-5 |108. 03-41-05 WS SLIDE BLOCK GUIDE 1 1
42 |108. 03-42 EFATZE 510 NEEDLE BAR BRACKET GUIDE 1 1
43 101-404001223-1 B2ET M4 X 12 SCREW M4 X 12 2 2
44 |108.03-44 B RUBBER PACKING 1 1
45 |108.03-45 BB RUBBER PACKING PLATE 1 1
46 [01-104001021-1 B2ET M4 X 10 SCREW M4 X 10 3 3

_55_




4, E%E /Presser foot mechanism

_56_



4. JEI%E /Presser foot mechanism

=2 H 5 % #R/Name of parts S(#) | SHUE) % ¥
PEF. NO PART NO. 3 EngLish BEQTY | HEQTY NOTE
1 [103.03-01 FEAF CH )5k PRESSER BAR 1
104. 03-01 AT O T )5ED PRESSER BAR 1

2 |103.03-02 AT PRESSER BAK BUSH 1 1

3 |01-405000623-1 [#2%]T M5X6 SCREW M5X 6 1 1

4 [05-053101000-1 |F#pE @5 WASHER PLAIN ®5 2 2

5 ]113.03-30 WA RRET 24 PRESSER ADJUSTING SCREW ASSY 1& 1&

7 |103.03-04 AT SPRING GUIDE 1 1

8 [103.03-05 H S E (FF A )5k [PRESSER BAR SPRING 1

104. 03-05 JR S (T ERD PRESSER BAR SPRING 1

10 |108.04-10 5 B 2H 14 PRESSER FOOT ASSY 1E=
10-1 [108.04-10-01 TR PRESSER FOOT HANDLE (1)

10-2 |108. 04-10-02 7% e BT AR PRESSER BOARD (1)
10-3 |104. 03-07-03 T R A PRESSER FOOT PIN (1)
104 |104.03-07-04 1% M B PRESSER FOOT SPRING (1)

10 [109.04-10 JE ZH A PRESSER FOOT ASSY 1%
10-1 [109.04-10-01 7% M BETAR PRESSER FOOT HANDLE (1)
10-2 [109. 04-10-02 TR SRR PRESSER BOARD )
10-3 |109. 04-10-03 T R A PRESSER FOOT PIN (1)
10-4 [109. 04-10-04 T s e PRESSER FOOT SPRING 1)

11 ]05-043080900-1 |F3u[E @4 WASHER PLAIN @4 1 1

12 [104.03-29 e FINGER GUARD 1 1

13 [02-509401221-1  [#2%] SM9/64X 40 L=12 |SCREW SM9/64X40 L=12 1 1

14 |103.03-16 TR SPRING PIN 1 1

15 [108.04-15 HRIEEF PRESSER BAR LIFTER LEVER 1 1

16 |103.03-15 o A 3 P-BAR LIFTER LEVER SPRING 1 1

17 |06-0500611-1 PRSCESTT 418 E5 RETANING RING E5 2 2

18 |05-073051300-1 |#pal WASHER PLAIN 1 1

19 103.03-12 AT PRESSER BAR LIFTER LEVER SHAFT 1 1

20 [01-805000514-1 |#E4] M5X5 SCREW M5X5 1 1

21 ]103.03-14-1 FAZEAR TENSION RELEASE PLATE 1 1

22 |103.03-14-2 FALR DR T-RELEASE SELECTION PLATE 1 1

23 |01-504000524-1  |#24] M4 X5 SCREW M4 X5 1 1

24 [05-043080900-1 |EikpE @4 WASHER PLAIN @4 1 1

25 [103.03-24 BHIZAET M5 SHOULDER SCREW M5 3 3

26 |108.04-16 A ST EFT KNEE LIFTER CONNECTING ROD 1 1

27 |108.04-18 JRAEFLAT KNEE LIFTER LEVER 1 1

28 [103.03-19 FHIZET M6 SHOULDER SCREW M6 1 1

29  [108. 04-31 RE] M6 SCREW M6 1 1

30 [03-606000350-1 | NfREEEE M6 NUT M6 1 1

31 |108.04-33 JEAE ST AT KNEE LIFTER BAK 1 1

32 |19-435001123-1  |W2%T G #[E)M3. 5X 12 [SCREW PAN M3.5X 12 1 1

33 [103.03-25 N EES LIFTING LEVER 1 1

34 [103.03-28 FEEAHTHN PRESSER BAR LIFTER CRANK 1 1

35 [108.04-37-01 JE LA PRESSER BAR GUIDE BRACKET 1 1

36 [01-703000725-1 |H2#e M3X7 BOLT M3X7 1 1

37 101-404001223-1  |W24] M4 X 12 SCREW M4 X 12 1 1

_57_




5. k¥l %'E / Feed mechanism

-

_58_



5. ZE¥l4'E / Feed mechanism

5 H 5 4 FR/Name of parts S(H) SH(E) % ®
PEF. NO PART NO. X EngLish HEQTY | FHEQTY NOTE

1 ]108.05-01 B PR R A2 STITCH LENGTH DIAL ASSY (1%)

109. 05-01 EHEE R A2 STITCH LENGTH DIAL ASSY (1%)
1-1  [108.05-01-01 B REE M STITCH LENGTH DIAL M 1

109. 05-01-01 BB REE H STITCH LENGTH DIAL H 1
1-2  [02-512281821-1  [#24] SM3/16X28 SCREW SM3/16 X 28 1 1
1-3  [12-095265 07 pgl 0 RING 1 1
1-4  [103.04-01-03 TE L FT POSITIONING ROD 1 1
1-5 [103.04-01-04 AT SCREW 1 1
2 108. 05-02 TR ECCENTRIC WHEEL W/SCREW 1

103. 04-45 IR ECCENTRIC WHEEL W/SCREW 1
3 [01-806751014-1  [WZ4T M6X0. 75X10 SET SCREW SOCKETM6 X 0. 75X10 4 4
3-1 |01-805000514-1 B24T M5 X5 SET SCREW SOCKETM5 X5 2 2
4 103. 04-02 SEA Y POSITIONING PIN 1 1
5 |103.04-03 1B e SPRING 1 1
6 TR A LA FEED REGULATOR ASSY 1%) (1%)
6-1 [103.04-15 WE L=20 BUSH DRY L=20 1 1
6-2 [103.04-08-02 YIHOENT F-REGULATOR CONNECTING ROD 1 1
6-3 [103.04-08-03 B CONNECTING STUD 1 1
6-4 |01-805000514-1 B24T M5 X5 SET SCREW SOCKET — M5X5 10 10
6-5 [103.04-08-01 BT A FEED REGULATOR 1

104. 04-08-01 BTN A FEED REGULATOR 1

108. 05-07 IEA RS s A FEED REGULATOR SHAFT 1 1

01-806000514-1  [#B4] M6X5 SET SCREW SOCKET M6X5 4 4
10 |103.04-16 159] 2% T Al REVERSE SEWING SHAFT 1 1
11 [103.04-17 £ L=12 BUSH DRY L=12 2 2
12 [05-105091800-1  |*F-# & ©10.5 WASHER PLAIN @10 1 1
13 |06-0801016-1 4P E8 RETAINING RING E8 1 1
14 [103.04-22 A SPACER 1 1
15 |01-405000823-1  [#24] M5X8 SET SCREW SOCKET M5X8 2 2
16 |103.04-27 {51 2 -y L 3% REVERSE LEVER SPRING 1 1
17 |103.04-29 Je e 1=13.5 NYLON TUBE L=13.5 1 1
18 |103.04-28 FRA Y POSITIONG PIN 1 1
19 |103.04-25 {5 2% AN REVERSE LEVER 1 1
20 |01-505001624-1  [#2%TM5X16 SCREW M5X 16 4 4
21 [103.03-16 FASERY SPRING PIN 1 1
22 1103.04-30-01 Y AT HANDLE SHAFT ARM 1 1
23 [103. 04-30-02 LR Hh A FEED ROCK ARM SHAFT 1 1
24 |108.05-21 CIE S 2] FEED REGULATOR SHAFT 1 1
25 1103.04-31-01 T4 AT 2 FEED REGULATOR SHAFT ARM 1 1
26 101-505001524-1 I2FE M5X 15 BOLT M5X 15 2 2
27 1103.04-34 P o5 ECCENTRIC PIN 1 1
28 |10-0931015-1 ok 4 el RETAINING RING, EXTERNAL 1 1
29 |103.04-37 Pl AR FEED REGULATOR SHAFT R 1 1
30 |13-11470220 MES) OIL SEAL 1 1
31 |103.04-39 VI ds &L FEED REGULATOR SHAFT L 1 1
32 |108.05-31 V)i AT F-REGULATOR CONNECTING ROD 1 1

_59_




5. &K %'E / Feed mechanism

-

_60_



5. ZE¥l4'E / Feed mechanism

5 H 5 4 #R/Name of parts S (%) SH(E) % ®
PEF. NO PART NO. XX EngLish BEQY | #EQry NOTE
33 |103.04-08-03 B LINK BOLT 1 1
34 |103.04-42-02 P4k FEED REGULATOR SHAFT JOINT 1 1
35 B YL SPRING HOOK ARM ASSY 1%) (1%)
35-1 [103. 04-95-02 BYURET M4 SHOULDER SCREW M4 1 1
35-2 [01-806750614-1 [ 7 WRET SET SCREW SOCKET 6 6
35-3 |108.05-35-03 R SPRING HOOK ARM 1 1
36 Yl ds ST FEED REGULATOR UNIT (1%) 1%)
36-1 [103.04-43-02 KPR IE R LEVEL FEED CONNECTING ROD 1 1
36-2 |108. 05-36-04 Ik e AN FEED REGULATOR 1 1
36-3 [103.04-43-05 TP IRATIRIA 2 A LEVEL FEED LINK ASM. 2 2
36-4 |103.04-43-06 IEATFELETRER 41 14 FEED ROCKER ARM LINK ASM. 2 2
36-5 [103.04-43-07 LA AN F-ROCKER ARM STUD 1 1
36-6 [103.04-43-03 TEAT D LINK SHAFT 1 1
36-7 [103.04-43-08 KV IEATFESE FEED ROCK ARM 1 1
36-8 |103.04-43-11 KA LONG PIN 1 1
36-9 |103.04-43-10 (ki SHORT PIN 1 1
37 |14-K252910 Ak (K25X 29X 10)  |ROLLER BEARING (K25X 29 X 10) 1 1
38 |103.04-47 TERF AR HOLDER 1 1
39  |01-435000623-1  [#24] M3.5X6 SCREW M3.5X%6 2 2
40  |103. 04-50 D asil L FEED REGULATOR SHAFT L 1 1
41 [22-14505016 WMz ®14.5 RUBBER CAP ®14.5 1 1
42 |01-806000744-1 BEETM6 X 7 SCREW M6X7 1 1
43 |103. 04-53 VI 2R FEED REGULATOR SHAFT, R 1 1
44 1103.01-09 Mz ®15.5 RUBBER CAP ®15.5 1 1
45 106-0400809-1 4P E4 RETAINING RING E4 1 1
46 |103. 04-66 KA AAIE R FEED SHAFT SCREW, R 1 1
47 [13-14160240 MEa) OIL SEAL 1 1
48 1103.04-72 2 TIGHT RING 1 1
49 [103. 04-68 LA EL FEED SHAFT BUSH, L 1 1
50  [05-151202303-5 [ Amfdidas 5 THRUST RING 1 1
51  |10-1381017-1 Rk Ak FH 4 Pl RETAINING RING 1 1
52 |103. 04-65-02 Zk FELT LINE 1 1
53 [103.04-65-03 Mk L=160 CtJ477%F)  |FELT LINE 1 1
54 |103. 04-65-01 IR AT FEED ROCK SHAFT 1 1
55 |14-K202413 ZEEF K (K20X 24X 13)  |ROLLER BEARING (K20 X 24 X 13) 1 1
56 |103.04-76-02 A BRI FEED BAR CRANK 1 1
57 |01-803000414-1  [#24] M3Xx4 SCREW M3X4 2 2
58  [103.04-76-03 1640 & J A FEED BAR SHORT SHAFT 1 1
59  105-043101203-5  [#[&] D4.6 WASHER @4.6 1 1
60  |108. 05-60-05 FEAME FEED BAR 1 1
61 |108.05-61 A F FEED DOG 1
109. 05-61 AR A TH FEED DOG 1H 1
62 |02-608440621-1  [DERIFIZATSM1/8X 44  |SCREW SM1/8X44 1=6.5 2 2
63 |103.04-82 TR LIFTING FEED SHAFT 1 1
64 |01-403000623-1  [WZ%] M3X6 SCREW M3 X6 2 2
65 |103.04-81-02 Lo TG AR FEED BRACKET ARM PRESSER 1 1

_61_




5. k¥l %'E / Feed mechanism

e ——— e e

_62_



5. ZE¥l4'E / Feed mechanism

s H 5 #/Name of parts S(H) SH(E) %
PEF. NO PART NO. b 3¢ EngLish BEQY | #EQry NOTE

66 |103.04-81-06 Lo ECCENTRIC WHEEL COVER 1 1

67 [103.04-81-05 (EEEZS POSITIONG RING 2 2

68 |103.04-81-01 Lo %e ECCENTRIC WHEEL 1 1

69 |01-705001625-1 I M5X16 BOLT M5X 16 1 1

70 |03-605000400-1  [/NAUERE M5 NUT M5 1 1

71 [01-406001023-1 B24£TM6 X 10 SCREW M6X 10 1 1

72 |103.04-92 LR STOPPER SETTING PLATE 1 1

73 [103.04-88 R A AT LOCK LEVER 1 1

74 [103.04-89 P SPRING 1 1

75  [108.05-72 A SPRING 1 1

76 |103. 04-100 W &3 OIL TUBE ¢3 1 1

_63_




6. B3 E /Knee 1ifter mechanism

6. RIS T3 H /Knee lifter mechanism

R K = 4 FR/Name of parts S () SH(E) %
PEF. NO PART NO. o EngLish BEQTY | HEQTY NOTE

1 103. 08-74-01 A 0IL PAN 1 1

1-1  [103.08-74-01-01 |#&h% BUSH 2 2

2 103. 08-74-03 JEEF 4R KNEE LIFTER SHAFT, R 1 1

3 103. 08-74-05 JEEFER KNEE LIFTER R 1 1

4 103. 08-74-06 B2ETM6 SCREW M6 1 1

5 01-806001961-3 |#Z4TM6 X 19 SCREW 2 2

6 |03-606000350-4 |/NFHIZEEE M6 NUT 2 2

7 103. 08-74-09 A B TWIST SPRING 1 1

8 06-0901018-1 48 E9 RETAINING RING, E9 1 1

9 101. 10-05-04 B B FF 3L [KNEE LIFTER BRACKET 1 1

10 ]02-020181425-3 |VUffAYMEFESMT. 94 X 1{SQUARE BOLT SM7.94 X 14 1 1 A

11 |02-715282025-3 [#Z#: SM5. 95X 20 BOLT SM5. 95X 20 1 1 A

12 |101.10-06-02 BRYFT KNEE LIFTER BAR 1 1

13 |101.10-06-04 BRI KNEE PAN PLATE 1 1

14 |101.10-06-05 RT3k KNEE PAN PLATE SUPPORT 1 1

15 |101.10-06-06 AT SM5. 95X 8 [SCREW SM5. 95 X 8 1 1 1t

16 [101.10-06-01 ERYI AR KNEE PAN PLATE COVER 1 1

_64_




7. BI85 H /Quick reverse mechanism

7. BI85 H /Quick reverse mechanism

F5 & 5 % #%/Name of parts S(h) | SH(E) | % &
PEF. NO PART NO frox EngLish FEQTY [ HEQTY NOTE
1 108. 07-01 131 5% W G R AL QUICK REVERSE SOLENOID ASM. 1 1
1-1  |103.05-01-03 FEZE PLUNGER (1) (1)
13 {103.05-01-01 HEELS RETAINING RING, E15 (1) (1)
14 |103. 05-01-02 B RUBBER STOPPER (1) (D
2 103. 05-02 Gk 2o et SOLENOID BASE 1 1
3 |01-405000823-1 B2ETM5 X 8 SCREW M5X8 3 3
4 [01-406001223-1 BEATM6 X 12 SCREW M6X12 2 2
5 |07-0631616-1 WRAT L 2 WASHER SPING 2 2
6  |05-064161200-1 WRAT - 2 PLAIN WASHER 2 2
7 103. 05-06 PR SOLENOID LEVER SHAFT 1 1
8  |01-805000514-1 IRET SCREW 3 3
9  |01-806000514-1 B2ETM6 X 5 SCREW M6X5 1 1
10 [103.05-05 PR K T A SOLENOID LEVER 1 1
11 |103.05-08 B SET COLLAR 1 1
12 [103.05-12 By = 48 RUBBER CUSHION 1 1
15 [103.05-09 Y PIN 1 1
16 [05-064161200-1 HJE6 WASHER 6 1 1
17 |10-0560612-1 Hh 4 PE Ce RETAINING RING, EXTERNAL C6 1 1

_65_




8. JEtR 3L E /Rtary hook mechanism

_66_



8. e 3 E /Rtary hook mechanism

F5 & 5 % #%/Name of parts S(H) | SH(E) &
PEF. NO PART NO. o3 EngLish FEQTY | HEQTY NOTE
1 TEAR Bh AL ROTARY HOOK SHAFT ASSY 1£) (1E)
1-1  {103.07-01-03 TREAR il ROTARY HOOK SHAFT 1 1
-2 1101.03-35 RSN OIL WICK 1 1
1-3  |103.07-01-01 M IRE] M5 X6 SCREW M5X 6 1 1
2 13-07270220 MHESY OIL SEAL 1 1
3 12-248180 0748 0 RING 1 1
4 103. 07-02-01 MIERRAHES ROTARY HOOK SHAFT 1 1
5 13-07230120 MHESY OIL SEAL 1 1
6 01-404001223-1  |JiE#R BT A HRETMAX12 |HOOK STOPPER SCREW M4X 12 1 1
7 103. 07-14 TREAR 7 578 HOOK STOPPER 1 1
8 103. 07-16 R M ROTARY HOOK M 1
109. 08-08 ek H ROTARY HOOK H 1
9 103.07-18 B BOBBIN 1
104. 07-18 ¥ it5H BOBBIN H 1
10 {103.07-17 et ROTARY HOOK ASSY 1 1
11 AR BEARING BUSH ASSY 1£) (1E)
11-1 [14-61901-2ZN HhK BEARING 1 1
11-2 |[103.07-03-02 ke BEARING BUSH 1 1
11-3 |01-806750614-1 |[HEHE4T M6 X6 SET SCREW  M6X6 4 4
12 |13-07260240 MEESY OTL SEAL 1 1
13 {103.07-05 TR A e ROTARY HOOK SHAFT GEAR BUSH 1 1
14 [01-806000514-1 [#Z4TM6 X5 SCREW M6 X5 1 1
15 {103.07-07 TR AR ROTARY HOOK SHAFT GEAR 1 1
16 |22-04105005 L% HOLE PLUG 1 1
17 [12-280180 07! 0 RING 1 1

_67_




9. fityhVEIF S E /Lubrication

_68_



9. fityhVE G S E /Lubrication
e K = 4 #R/Name of parts S(#) | SH(E) %
PEF. NO PART NO. FoX EngLish BEQTY | BEQTY NOTE
1 12-038180 0714 & 0 RING 2 2
2 18-405001223-4 |12k M5X 12 BOLT  M5X 12 2 2
3 01-505001021-1 [#24] M5X 10 SCREW PAN M5X 10 2 2
4 |108.09-04 IEY A VINYL TUBE 1 1
5 108. 09-05 Yt e oty VINYL TUBE 1 1
6 108. 09-06 MHESPS WICK SUPPORT 1 1
7 108. 09-07 A TUBE GUIDE 1 1
8 108. 09-08 I FELT 1 1
9 108. 09-09 JEI B R FELT SUPPORT SPRING 1 1
10 |103.08-11 BT BROK 38 NEEDLE BAR CORK 1
104. 08-11 BT EROK 3 NEEDLE BAR CORK 1
11 ]108.09-11 ME L TUBE HOLDER L 1 1
12 |01-405000623-1 [iZ4] M5X6 SCREW PAN M5X6 6 6
13 |01-404000523-1 |#24] M4 X5 SCREW BIND M4 X5 1 1
14 ]108.09-14 ME R TUBE HOLDER R 1 1
15 |103.08-56 WA 0IL GAGE 1 1
16 |103.08-55 DU AR FLOAT 1 1
17 |103.08-59 AL OIL GAUGE WINDOW 1 1
18 v 2R A SUB TANK ASSY (1%) (1£)
18-1 [12-220150 0% & 0 RING 1 1
18-2 |103. 08-54-1 )y SUB TANK 1 1
18-3 [103.08-34 | 0IL FEEDING PIPE 2 2
19 |12-280180 07 & 0 RING 1 1
20 |103.08-27 5% PLUNGER 1 1
21 [103.08-29-2 i E 55 SPRING, COMPRESSION 1 1
22 |103.08-29-1 I T IRET CAP SCREW 1 1
23 [103.08-30 ¥ 38 ©10. 5 RUBBER CAP, 10.5 1 1
24 |103.08-31 T AT ADJUSTING SCREW 1 1
25 [12-036140 0% ] 0 RING 1 1
26 [103.08-33 | OIL FEEDING PIPE 5 5
27 [103.08-36-01-10 |53} RING 5 5
28 [103.08-36-01-08 [y d5 OIL TUBE HOLDER @5 5 5
29 |103.08-36-01-01 |4 OIL TANK 1 1
30  [01-608001021-1 [#Z%] M8X10 SCREW ~ M8X 10 2 2
31 |103.08-36-1-4A [|JhE ®3X D5 OIL TUBE ®3X ®5 2 2
32 |103.08-36-1-2A |JhEF D6X ©8 OIL TUBE ®6X ®8 1 1
33 [103.01-08 B9 @8 RUBBER CAP @8 1 1
34 AR 0IL TUBE ASSY (1%) (1£)
34-1 |108.09-28-01 i OIL TUBE 1 1
34-2 |108. 09-28-02 ek WICK 1 1
35 |12-075180 D 81 B e ®8 OIL TUBE RING 3 3
36 [103.08-36-01-09 |3 D10 OIL TUBE HOLDER @10 2 2
37 |103.08-65 gl RING 1 1
38 JRAR ) 5 s A BED BOTTOM COVER UNIT (1%) (1£)
38-1 [103.08-64-2 ] 25 H il BOTTOM COVER FELT 1 1
38-2 |01-404000623-1 124 M4 X6 SCREW M4 X6 3 3

_69_




9. fityhVEIF S E /Lubrication

_70_



9. fityhVE G S E /Lubrication

e K = 4 #R/Name of parts S(#) | SH(E) %
PEF. NO PART NO. B EngLish BEQTY | HEQTY NOTE

38-3 [05-045101200-1 |V D4 WASHER PLAIN @4 3 3

38-4 [103.08-64-1 JEAR AN 75 BED BOTTOM COVER 1 1

38-5 [12-150150 0714 P 0 RING 1 1

386 [103.08-64-1-1  |JEH & OIL WINDOW, B-COVER 1 1

38-7 |103.08-64-1-3 | s WINDOW COVER 1 1

39  [01-405001223-1 |#24] M5X12 SCREW  M5X12 9 9

40  [103.08-68 JEAR CORD HOLDER PLATE 1 1

_71_




105 23 E /Threading mechanism

_72_



105 23 B /Threading mechanism

e K = 4 #R/Name of parts S(#) | SH(E) %
PEF. NO PART NO. hox EngLish BEQTY | BEQTY NOTE
1 110.01-21G eI L B A PRE-TENSION ASSY & &
1-1  [110.01-21-01G  [JH&k JeLki2sT THREAD TENSION POST (1) (1)
1-2 [110.01-23G e £ ik L b THREAD TENSION GUIDE (1) (1)
1-3  |101.01-21-03 AN THREAD TENSION DISK () (2)
1-4  1101.01-21-04 /N 4 THREAD TENSION SPRING (1) (1)
1-5  [101.01-21-05 /N LB RE THREAD TENSION NUT (1) (1)
2 [01-805000514-1 [#B4T M5X5 SCREW M5X5 3 3
3 103. 09-04 s s SPOOL PIN 1 1
4 103.09-12 PR AT B 2 THREAD TAKE-UP LEVER COVER 1 1
5 01-405000623-1 [B24] M5X6 SCREW M5X6 1 1
6 [108.10-18 ZF s THREAD GUIDE 1 1
7 103. 09-10 Bl 3 ) ARM THREAD GUIDE 1 1
8 113. 09-05 /NARE TENSION RELEASE PIN 1 1
9 103. 09-07 FAZEHT TENSION RELEASE STUD 1 1
11 101.01-27 Je ek AR A THREAD TENSION BRACKET ASSY 1=
116.01-27 Je Lk 2Rk THREAD TENSTON BRACKET ASSY 1=
11-1 |101.01-27-01 Je £ W2 R TENSION NUT (1) (1)
11-2 |101.01-27-02 Je L il BN ROTATING STOPPER (1) (1)
11-3 |101.01-27-03 e ek TENSION SPRING (1)
114. 09-01-01 e £ TENSION SPRING (1)
11-4  |101.01-27-04 FALRHR THREAD TENSTON DISK PRESSER (1) (D
11-5 |101.01-27-05 Je LR i THREAD TENSION DISK () (2)
11-6  [101.01-27-06 Je L HRAT TENSION POST (1) (1)
11-7 {101.01-27-07 Phek TAKE-UP SPRING (1)
116.01-27-07 Phek TAKE-UP SPRING (1)
11-8 [101.01-27-09 PRk LR )R TENSION POST SOCKET (1) (1)
11-9 |12-137160 PRk R 82074 B |RUBBER RING (1) (1)
11-10 02-909400421-1 [#24] SCREW (1) (1)
12 Bk TR LA FACE PLATE ASSY (1£) (1E)
12-1 |108.10-12-01 WLk AR FACE PLATE 1 1
12-2  [108.10-12-02 T R 2 FACE PLATE PACKING 1 1
12-3  [22-15505017 Bz ®15.5 RUBBER CAP  ®15.5 2 2 103. 01-09
12-4 |103. 09-14-03 THIBR £k 4 FACE PLATE THREAD GUIDE 1 1
12-5  |01-435000623-1 [#24] M3.5X6 SCREW  M3.5X6 1 1
13 [01-405001823-1 [#24TM5X 18 SCREW M5X 18 3 3
14 [102.01-01-01 [E FACE PLATE STICK 1 1
15 [19-405000823-1 [#24T M5x8 SCREW M5X8 1 1

_73_




11. B4 3EH /Bobbin winder mechanism

_74_



11. B43EH /Bobbin winder mechanism

e K = 4 #R/Name of parts S(#) | SH(E) %
PEF. NO PART NO. FoX EngLish BEQTY | BEQTY NOTE
1 102. 09-32 LeLk AR A BOBBIN WINDER UNIT JES JES
2 102. 09-36 e s e AL BOBBIN WINDER TENSTON ASSY B 1%
2-1  1102.09-36-01 e LR B LY NUT (1) (1)
2-2° |102. 09-36-02 Je LR WBET SCREW (1) (1)
2-3 |102. 09-36-03 e £k SPRING (1) (1)
2-4 1102. 09-36-04 SJe £ B THREAD TENSION DISK (2) (2)
2-5 1102.09-36-05 W LR THREAD TENSION GUIDE (1) (1)
2-6  |102. 09-36-06 REMREE CF) NUT (1) (1)
3 [02-612320721-1 |Zekaeiz4T BOBBIN WINDER SCREW 3 3
4 101-405000623-1 |MZ4T M5X6 SCREW ~ M5X6 1 1
5 103. 10-21 917] KNIFE 1 1
6 103. 09-04 AT SPOOL PIN 1 1
7 102. 09-42 LRLL i TP WASHER 1 1

_75_




12.

)23 E /Thread trimmer mechanism

4

_76_




12. Y1235 8B /Thread trimmer mechanism

e K = 4 #R/Name of parts S(#) | SH(E) %
PEF. NO PART NO. o EngLish BEQTY | BEQTY NOTE
1 103. 11-01 IR THREAD TRIMMER CAM 1 1
2 1103.02-31 O SPACER 2 2
3 [02-816401014-1 |#24T SM1/4X40 L=10 [SCREW  SM1/4X40 L=10 2 2
4 |102.06-13 B T) MOVABLE KNIFE 1 1
5 [02-111400524-1 |3&3h JJ [ g i24T MOVABLE KNIFE SCREW 2 2
6 |01-103001021-1 [#Z4T M3X10 SCREW  M3X10 3 3
7 103.11-13 Y26 48 T R KNIFE HOLDER PRESSER PLATE 1 1
8  |103.11-09-01 VLT THREAD TRIMMER HOLDER 1 1
9 103. 11-09-02 P FF THREAD TRIMMER CONNECTING ROD 1 1
10 |103. 11-09-03 AT IRET SCREW 2 2
13 [03-604000320-1 [k} M4 NUT M4 1 1
14 [103.11-09-05G  |¥4k ithfn THREAD TRIMMER LEVER 1 1
15 [103.11-09-06G  |i1F5hHk LEVER STOPPER 1 1
16 |01-405001423-1 [#24T M5X 14 SCREW  M5X 14 1 1
17 [01-806000514-1 |[HEI24] M6 X5 SET SCREW  M6X5 2 2
18 [102. 0624 IR RS FORKED SHAFT BUSH 1 1
19 [103.11-65 UK il COLLAR 1 1
20 |102.06-22 ZIDAL SR v FORKED SHAFT 1 1
22 102-808440624-1 |WZ4T SM1/8X 44X 6 |SET SCREW SOCKET SM1/8X44X6 1 1
23 |102. 06-04 [l 5 JJ FIXED KNIFE 1 1
24 102-209400521-1 [4g4T SCREW 1 1
25 |102. 06-06 Iy LOWER THREAD FINGER 1 1
26 [103.11-35 EnlE] WASHER  PLAIN 1 1
27 |01-404000623-1 [WBE] M4X6 SCREW PLAN M4 X6 1 1
28 [103.11-40 MG = CAM LEVER SHAFT BUSH 1 1
30 [103.11-35 5Bz 2Pl RUBBER RING 1 1
31 [102.06-31 2 i 75 TORSIONAL SPRING END SHROUD 1 1
32 [103.11-36 I S A% |RUBBER CUSHION 1 1
33 |108.12-36 i 5 SPRING 1 1
34 103.11-33 VIDAERESIE THREAD TRIMMER CAM LEVER SHAFT 1 1
35  [06-0601012-1 ik E6 RETAINING RING E6 1 1
36 [05-081081553-5 |#[&] WASHER 1 1
37 |103.11-37 U B ] CUSHION 1 1
38 |103. 11-30-00 CUESiiip TIRARES THERAD TRIMMER LEVER UNIT 1= 1=
38-1 |[103. 11-30-02-03 |7&#: ROLLER (1) (1)
38-2 |103. 11-30-02-02 |#& )+ WASHER (1) (1)
38-3 |103. 11-30-02-01 |F&REEHILIMEET SHOULDER SCREW (1) (1)
38-4 [103. 11-30-04 FRA 4 LIMIT PLACE PIN (1) (1)
38-5 |[103. 11-30-05-02 |H¥ 4 SLIDE SHAFT (1) (1)
38-6 |102.06-26-2-2  |WHk SLIDE (1) (1)
38-7 [103. 11-30-01 DI ™ e Hth A THREAD TRIMMER LEVER (1) 1)
38-8 |04-611400300-1 |WZ&£} NUT (1) (1)
39  |103.11-63 2k BAND 1 1

_77_




12. PI3EH /Thread trimmer mechanism

g 3 1

_78_



12. Y1235 8B /Thread trimmer mechanism

e K = 4 #R/Name of parts S(#) | SH(E) %
PEF. NO PART NO. o EngLish BEQTY | BEQTY NOTE
40 |01-405000823-1 [|iZ4] M5X8 SCREW PAN M5X8 2 2
41 {101.01-40 e gl 1k GROUND WIRE ASM. 1 1
42 [103.11-64 Z3 U3 CORD HOLDER U3 1 1
43 P4 Wb gk 4t THREAD TRIMMER SOLENOID ASSY (1%) (1%)
43-1 {103.11-42-01 IBL R AR THREAD TRIMMER SOLENOID 1 1
43-2 [103. 11-42-01-02 |45z £} RUBBER CUSHION 1 1
43-3 |103. 11-42-01-01 | HEffikts SOLENOID PLUNGER 1 1
43-4 [01-504002224-1 |W2FE M4 X 22 BOLT M4 X 22 1 1
43-5 [03-606000350-1 [|WZ&EF M6 NUT M6 1 1
43-6 [03-604000320-1 |W&EF M4 NUT M4 2 2
43-7 1103. 11-42-02 V) 2% v i ik 28 THREAD TRIMMER SOLENOID BASE 1 1
43-8 [01-404000823-1 |#24T M4 X8 SCREW PAN M4X8 4 4
43-9 [05-064161200-1 |FLR%Ek 5K [ 42 4T 4% [WASHER, PLAIN 1 1
43-10 |108. 12-43-11 LR AT SOLENOID LEVER 1 1
43-11 [108.12-43-13 BLUZET M6 SHOLDER SCREW M6 1 1
43-12 [103. 11-42-05 HER SILENT SHEET 2 2
43-13 [108. 12-43-14 EUA TV PULL SPING POTHOOK 1 1
44 01-405001223-1 [i24T M5X12 SCREW PAN M5 X 12 3 3
45 [101.06-21 i 3k JHE CONNECTOR, 1 1
46 |101.06-22 3 S JRE 97 4 B GROUND WIRE ASM. 1 1
47 |01-806000614-1 [#Z4T M6X6 SET SCREW  M6X6 1 1
48  |01-405000623-1 [iZ4T M5X6 SCREW PAN M5X6 1 1

_79_




13. ¥AZk3EE /Tension release mechanism

13. fALLIEH /Tension release mechanism

Fs K = % #R/Name of parts S(#) | SH(E) % W
PEF. NO PART NO. o EngLish BEQTY | BEQTY NOTE

1 103. 0601 YNSRI TENSION RELEASE WIRE 1 1

2 108. 13-02 N4 [l AR U WIRE HOLDER U 1 1

3 01-405000823-1 [#24] M5XS8 SCREW PAN M5X8 2 2

4 103. 06-04 e U WIRE HOLDER U 1 1

5 01-404000523-1 |BRET M4X5 SCREW M4X5 1 1

6 103. 06-06 B 2 [ 5 #D WIRE HOLDER, D 1 1

7 01-404000823-1 [#24] M4X8 SCREW  M4X8 2 2

8 04-612320300-1 [#2K} SM3/16X32 |NUT  SM3/16X32 2 2

_80_




14. k35T /Motor mechanism

14. k35T /Motor mechanism

5 H 5 % #/Name of parts S(#) | SHUR) %
PEF. NO PART NO. B3 EngLish HEQTY| HEQTY NOTE
1 [103.13-11 LRTF R SAFETY SWITCH ASSY. 145 145
1-1 |103.13-11-01 Tk b BT OC4H 14 MICRO SWITCH ASM. (1) (1)
1-2 {103. 13-11-02 G SWITCH PLATE SPRING (D) (1)
1-3 |103.13-11-03 TG H )i SWITCH BASE (1) (1)
1-4 |01-402000823-4 [i%4] M2X8 SCREW, PAN M2X8 2) 2
1-5 |103. 13-11-05 2k 1M BAND, 1M (1) (1)
1-6  [01-404001223-4 |W24T M4 X12 SCREW, PAN M4X12 (1) (1)
1-7 |05-043080900-4 |*V-[& M4 WASHER, PLAIN M4 (1) (1)
1-8 |103. 13-11-08 o 3 SPACER (1) (1)
1-9 |03-604000300-4 |7~ ff R EEM4 NUT M4 (1) (1)
2 [05-064131100-1 [#}&6 WASHER 6 1 1
3 |01-406000823-1 [#Z4T M6X8 SCREW, PAN M6X8 1 1
4 [103. 13-100G EIK AL MOTOR ASSY. 1 1
5 |07-0521313-1 HOBL 2R R AT R 3 3 )y [WASHER 4 4
6 |01-505001824-1 [#2%] M5x18 SCREW M5x16 4 4
7 105-053101000-1 |V A WASHER 4 4
8 |103.13-106G Fhedl PULLEY ASSY 1 1
9 |02-815281014-1 [#B%] SM15/64X28 SCREW SM15/64 X 28 2 2
10 [103.13-107 HGEN MAGNETS 1 1
11 |18-404000823-3  |fk4M il & W4T SCREW 1 1

_81_




15. 43 E /Thread wiper mechanism

_82_



15. 9435 H /Thread wiper mechanism

e K = 4 #R/Name of parts S(#) | SH(E) %

PEF. NO PART NO. o EngLish BEQTY | BEQTY NOTE
1 103. 12-01 HLRe B A THREAD WIPER DEVICE ASSY JESS 1%
1-1 AL B R THREAD WIPER SOLENOID ASSY | (1%5) (1%)
1-1-1 |103.12-01-01 ERES AR R S THREAD WIPER SOLENOID (1) (1)
1-1-2 |103.12-01-30 FZE PLUNGER (1) (1)
1-1-3 |103.12-01-31 I E BUFFER SET (1) (1)
1-2 |103. 12-01-22 FFEH PLUNGER PIN (1) (1)
1-3  |103.12-01-22 FEZEH PLUNGER PIN (2) (2)
1-4  |103. 12-01-02 L THREAD WIPER SPRING (1) (1)
1-5 |103.12-01-03 T WASHER PLAIN (1) (1)
1-6 |103.12-01-27 5 R H el SPACER RUBBER (1) (1)
1-7  |103.12-01-19 HEEH THREAD WIPER ROD (1) (1)
1-8 [103.12-01-21 P4P8 B3 RETAINING RING E3 (1) (1)
1-9  |103.12-01-20 g WASHER (1) (1)
1-10 [101.06-10-16 P45P8 B4 E-RING E4 (1) (1)
1-11 |103.12-01-14 L a1k THREAD WIPER CRANK ASSY (1£) (1%£)
1-11-1 [103. 12-01-14-01 |i%&k%h THREAD WIPER CRANK (1) (1)
1-11-2 [103. 12-01-14-03 [k "% LIFT SHREAD CAM (1) (1)
1-11-3 |103. 12-01-14-02 |4k Z5Y LIFT SHREAD PIN (1) (1)
1-12 |103.12-01-23 LA THREAD WIPER (1) (1)
1-13  [01-404000623-4 |W24T M4 X6 SCREW PAN M4X6 (2) (2)
1-14 [103.03-14-04 SFEE D4 WASHER @4 (2) (2)
1-15 [103.12-01-04 LG 22 e i SOLENOID SETTING PLATE (1) (1)
1-16 [01-403000623-4 |iZ4T M3X6 SCREW PAN M3 X6 (1) (1)
1-17 [103.12-01-06 CEREALINEDS CORD HOLDER (1) (1)
1-18 [01-403000623-4 |iZ4T M3X6 SCREW PAN M3 X6 (1) (1)
1-19 [01-403000623-4 |iZ4T M3X6 SCREW PAN M3 X6 (1) (1)
1-20 [103.12-01-09 PO 2 R e THREAD WIPER BASE (1) (1)
1-21 [103.12-01-28 i SILENT SHEET (1) (1)
1-22 |103. 12-01-18 A SPRING (1) (1)
1-23 [103.12-01-16 PR X B SET SCREW COLLAR (1) (1)
1-24 [01-935000511-3 [#Z4T M3.5X5 SET SCREW  M3.5X5 (1) (1)
1-25 [103.12-01-26 HuJE] WASHER (1) (1)
1-26 |103.12-01-25 IR LB Pl THREAD WIPER STUD COLLAR (1) (1)
1-27 |01-404000623-4 |#Z4] M4 X6 SCREW PAN M4X6 (1) (1)
1-28 [103.12-01-12 FE R Ak SOLENOID COVER (1) (1)
1-29 |01-404000523-4 [|#Z4] M4 X5 SCREW  M4X5 (1) (1)

2 01-405001223-1 [424] M5X12 SCREW PAN  M5X12 2 2

_83_




16. 453 E /Control box mechanism

16. #Zilf% E /Control box mechanism

Fs H 5 4  #/Name of parts S (%) SH(E) % B

PEF. NO PART NO. o X EngLish BEQTY | #HEQTY NOTE
1 103. 14-110 G40 HAER AL 1F G-40-PANEL ASSY IES IES
103. 15-01 B A L TREADLE UNIT ASM. JESS 1
CB-04B-02 A 4L CONTROL BOX ASM. JESS JESS

_84_




17. B4 FF L35 E /Quick reverse switch mechanism

17. B4 FF L35 E /Quick reverse switch mechanism

e K = 4 #R/Name of parts S(#) | SH(E) %
PEF. NO PART NO. hox EngLish BEQTY | BEQTY NOTE
1 DL-01-C {3 5% B KT A4 R-ACTUATOR ASM. JESS JESS
1-1 DL04-01-A00 UAR MOUNTING CARD 1 1
2 01-404000523-1 [#24] M4 X5 SCREW, PAN M4X5 1 1
3 103. 11-64 k% U3 CORD HOLDER, U3 3 3
4 01-405000823-1 [BZ4] M5X8 SCREW, PAN M5X8 5 5
5 103. 18-03 553 CORD HOLDER 1 1

_85_




18. 44 /Accessories




18. 44 /Accessories

5 K = % R /Name of parts S(#) | SH(E) %

PEF. NO PART NO. hox EngLish BEQTY | BEQTY NOTE
1 103. 20-01-01 IRERE RS MACHINE STAND PACKING BOX 1 1
2 103. 20-01-02 PRt sE ACCESSORIES PACKING BOX 1 1
3 103. 20-05-01 AM1 WOOD BLOCK, 1 1 1
4 103. 20-05-02 A2 WOOD BLOCK, 2 1 1
5 103. 20-05-03 AM3 WOOD BLOCK, 3 1 1
6 103. 20-02-01 R (D FOAM PACKING SHEET (TOP) 1 1
7 108. 18-01 HEE () FOAM PACKING SHEET (MEDIUM) 1 1
8 103. 20-02-03 WEE CF) FOAM PACKING SHEET (BOTTOM) 1 1
10 |103.20-34-03 KB R HEAD CUSHION 2 2
11 |103.20-34-04 KRBT = HEAD CUSHION 2 2
12 |101.14-01 WLk &8 HEAD HINGE 2 2
13 |101.14-02 Bk IE R R kT NAIL 4 4
14 |101.14-03 WLk 3% 4224 g RUBBER CUSHION 2 2
21 [103.20-107 MEp g GREASE TUBE 1 1
22 |103.20-108 Mg GREASE NOZZLE 1 1
23 |101. 14-10 TEELLAE (B 1 ilD|OTL TANK ASM. 1 1
24 |101. 14-06 1242 7] SCREW DRIVER (SMALL) 1 1
27 [103.20-50 A AL OTLER ASM. 1 1
28 |103.20-52 WLk B HEAD COVER 1 1
29  [101.14-09 WLk ST AE HEAD REST, S 1 1
30 101. 10-07 & AT KNEE LIFTER COMPLYING BAR 1 1
31 |104.07-18 i H BOBBIN H 3

32 |101.03-37-02 Bis M BOBBIN M 3
33 |103.02-18 Bl&E DBX 1 (#14) NEEDLE DBX 1 4

101. 12-11-24 Ml&E DPX 5 (#22) NEEDLE DP X5 4
34 [108.18-02 AHEC T3 H TIMING GAUGE 1 1
36 [101.12-01 LA 2DR COTTON STAND ASSY 2DR JES &
36-1 LS SV = COLUMN CAP (1) 1)
36-2 AT COLUMN PILE (1) 1)
36-3 P2ET M6 X 16 SCREW, PAN M6X16 (2) (2)
36-4 W24T M5 X 14 SCREW, PAN M5X14 (2) 2)
36-5 (SR SR S COLUMN PIPE W/SCREW (1) (1)
36-6 FHE 16 WASHER PLAIN 16 (1) (1)
36-7 4Rz B ] RUBBER WASHER (2) (2)
36-8 LS SSVEL = COLUMN CAP (1) 1)
36-9 BERE ML6 NUT M16 (1) (1)
36-11 ERE M5 NUT M5 (2) (2)
36-12 PSS 2-5 WASHER SPING 2-5 2) 2)
36-13 ke 2 SPOOL HOLDER 2 (1) (1)
36-14 sl SPOOL STAND BASE 2) 2)
36-15 LA SPOOL MAT 2) 2)
36-16 Zeh g e SPOOL CUSHION (2) (2)
36-17 SUES R YTEL A SPOOL HOLDER SUPPORTER (2) (2)
36-18 2 B SPOOL SHAFT B 2) 2)
36-19 HARE RSk COLUMN JOINT (1) (1)
36-20 W2 RE M5 NUT M5 (2) (2)
36-21 A SPRING (1) (1)
36-22 JURS A THREAD HANGER BASE 2) 2)
36-23 ke 2 SPOOL HOLDER 2 (1) (1)
36-24 NSRS THREAD BUSH 2) 2)

_87_




19. BB RS (EH) /Presser foot lifting set mechanism(Option parts)

19. B RS () /Presser foot lifting set mechanism(Option parts)

Fs H 5 % #/Name of parts S(#) | SHUE) %
PEF. NO PART NO. B EngLish HEQTY | HEQTY NOTE
1 108. 19-01 FE R T Electromagnet front foot 1 1
2 108. 19-02-00 R RERAER R Electromagnet assm. 1 1
3 108. 19-03 FE GRS B Electromagnet back foot 1 1
4 01-706001224-1 |ig4z Screw 4 4
5  [03-606000500-1 |#Zh} Nut 4 4
6 108. 19-04 PREEA A Moving bracket assm. 1 1
6-1 |108.19-04-01 PREEHN Moving bracket shaft 1 1
6-2 108. 19-04-02 TR Moving bracket 1 1
7 03-620150800-1  [/SFHURE) Hex nut 1 1
8  |108.01-06A Je Side plate 1 1
9 06-0801016-1 P mE=tE] Split washer 1 1 GB896 8
10 05-102101803-5  |#[&] Washer 1 1 108. 03-11
11 108. 19-05 GOESRGE Cooper sheathing component 1 1
11-1 |[108.19-05-01 GEEsS Cooper sheathing 1 1
11-2 |108. 19-05-02 B2 Hollow screw 1 1
12 |108.19-06 2Ry Washer 1 1
13 108. 19-07 FH F A2k AP Electromagnet crank 1 1
14 |01-505001224-1 (242 Screw of crank 1 1
15 |108.19-08 P gk 2 Electromagnet shield 1 1
16 119-435000623-1 |42 Screw 2 2

_88_




FRELRENMAEERAE
HIKARI (shanghai) Precise Machinery Science&Technology Co., Ltd.

Hr BT 4 LD dEER Tl X Hr ik B 8005

NO.800,ZhongDa Road,Northern Industrial Zone,Jinshan District,
ShangHai,China.

B35 :(00)86 — 21 — 67311111 ¥ 4N 573

Tel:(00)8 —21—-67311111 ext.Foreign Trade Dept

f£E.:(00)86 — 21 — 67311311

Fax: (00)86 —21—-67311311

E -mail :hikari@chinahikari.com " .
AR REEE, NEEXRELTRZHER.
Http ://www.chinahikari.com ’Ihi: manual is only for reference.

IF there is any modification ,we apologize for the changing hence caused.




EBELURENMAZBRAE

Hikari{shanghaljpreciss Machinery Scencedtechnology Co. Lid

EEEHELE RS TR EPEES00S
NO.800. zhongda Road jinshan Zone,shanghal china
il (00)BE-21-67311111

TEL: (00) A8=-21=-67311111

N (00) BE6=-21-67311311

Fax: (00) B6-21-87311311
E=malizhikari@chinahdicarl,com

ttpssaww. chinahiicari. com

ERMEEREY, DNENEBFAFED,
This manusl is only tor (eference
F istn |6 Ay metestion | wa ailogias Sar 1 chiging hise caiiss

C€

)

HIKARI®

RN Gpasny NSE

coMPUTERIZED ovERLock Macsine LEADER

HP-005 : | SRR BB S

&= 8

iRt 1509001: 2008
R R ALAE

%
TAE | INSTRUCTION MANUAL BOOK



W B

R A A R 077 6, T ARG T LRGP R AR
FUH

2 T LI 2, (/2 BB (P 5E A F
B
® TR, AT A T AR AR AR S AT
© EAE M T A AT (B ] SO A T = RS A AR R L, 3

b S RRAT IR RS I R

PREFACE

Thank you for selecting our product. The introduction
provides necessary knowledge and notes for using.
Please read safety introduction carefully and
understand them before using.
® The content of the introduction will be amended with the
improvement of our product, the notice is not announced.
® |f you have any doubts or comments about our product and

service, please contact after-sale service.



AR oot 2
e i = S 51 OO 2
L A FTERE s 2
i I (25 - SRR 2
1.3 B ettt e, 2
1.4 ARFRAEBITILIE oo 2
15 BBEHRII oo 3
1.6 BB AHIE oottt ettt 3
e b SRR 3
A R e 3 OO 3
2.2 AFEFALITEE Lo 3
2.3 TBEBUGEE JTEITTIEE Lo 4
AT £ LU 4
3.1 HEVEZRIIFEE (oo 4
3.2 FEHIBELR IR T Bl oo 5
I R IR T 1T (R 2 DT 6
41 FEEEIFEEB TR TR oot 6
A.2  FFHLIRZS (oo 6
4.3 BEIIBEA S B E o, 7
4.4 BTG T I BUBEE oo 8
A5 JEEGETT B E oo 8
4.6 L2 BEEE oo 9
A7 FEHSEUHIER oo 10
PR A JEr AT T BB HE R TV TR e, 13
R L A N [ R M T QD 1< O 14

1/31



0. EEEAREEE

e H R E . AC220V £ 15%
e B YA . 50HZz/60Hz

1. ZEEBEM

1.1 (EREHE
AR IR 28 2 Ry TSR RITT R B, R E e T, v R & (e 4
1.2 T{ESR

1.2.1  FEYE EE T I 4 ) 4 B R T A s L £ 15% Y Rl Y
1.2.2 V5 SR R ST A, DU TR AR I FE G AR I ) 28 T R AR AR 1R BN
1E
1.2.3 RETE
aiffEEE 5°C LLE. 45°C DL FHIgrEeE.
b.25 178 H G H IR S 3 A s = a1 .
COBANENL THIEES (FB#GS) Hiafk.
d 5 EE 30 % ~ 95 % FAXHEE (k) .
1.2.4  IEAELE AR SAR SR LEVI I I BAE

1.3 =%

1.3.1 g R UL AT IR A 2%

1.3. 2 ZARHTIE So ok A FLIED Ao FRIR A Sk, IR R EAT 3%

1.3.3 ZEET IR T B SR I R e sl i, s EEIT 3 ~rbl b

1.3.4 5 IEME A TIRE L F o, 1 REEZINL. IR TR

1.3.5 FTIFHLIEZ AT, € BE AL LS DA ZBART 5 o £ P2 A B L R332 HER £ 15% Y Y

1.4 {RFHEEHIE

1.4.1 {EHRIERFFERYEESNVERT, THER M.

1.4.2 BIAPLKES, 5EHALE SR T o i, TEHIA IR oG

1.4.3 =R R mA Gk s, FreRH R ESE 5 28k DLEJT AT T E A o .
1.4.4 BEEERFHEL, ZELENAREARN AT,

1.4.5 AHEAEFHL AR HIA IS B RS R ET IR IR B 4E 12

1.4.6 JrAEGEHKNEM, SRALFRAEGATT, JralfEH] .

2/31



1.5 ERIETR

XARR T T RN E e, 224 B SR A &
I, BALSEARICMTEE T T R B v e & 3 BN 1 B LA

i o
1.6 HeR2HE
1.6.1. fE— KBl AIES, 1556 MR ERESE DN A B 5530 7 17 12 75 IE A o
1.6.2. ZEOINLEHERT, &R M Fie . WA S EER T,

1.6.3. P wsifERIER Gy, 2T ARTR BE B4 BN AR S, B 1 B R Ak I
IIER BN ENIL Y.

1.6.4. IEDEAEY F NI E L e 2 2R B NHE T ERE.

1.6.5. A ML AT AR L

1.6.6. NEALR KRS AR NS BHLA .

2. ZEHFE
2.1 ERIFER%

1) AR5 AR A M IR A 2R T BN TT 2). R SR 2R IE S 3). AR

2.2 SRR

221 FaIP TR _ERIREPARE Rz, AR B S R
222+ WARSERS LA 7RO EETAL, RS S WA R TR R T RS, R,
WPR e F 7 TR .

3/31



2.3 MIEWREEDERRE

|
N O
=S

e
+J

\

MR R o' 4 R

g Bk, WRES) R MR R, MR .
BRI I 70 8 R R

3. BES5HEH

3.1 HFEL&eEE

AEH) 2538 FH FAC220V A A HEL YR, HE R Fan N\ Ve B A B4 B bR 7 HEL I £+ 15% .

E
Zﬁ& S R, 9T A R R T T, e
E BB T 7.

4/31



3.2 &SR ELInTHE:

1
1K
(2) 2. U4 H
@ 3+ VAH%H
4. WA
[
1. +5V
8 2. HWEES
S 3y or U BY 2k i
o YNIRVEN T
o9 5. GND
o3 6. GND
© 7. GND
O 8. LA A A |
9, +5V
BN 1. TXD
s 2. +12V
[412) 3. RXD
4. GND
I3 2. BEFFR
[4]2) 4, +5v
1. EHhrfr
21 20 N
[?@ 3+ GND
= 4, AMILEEIME S
- o, MibfEEE
6. AL A A
8J1] s
92) 1. +30v 8. BYZkdmih
03 2. +30v 9, Pkt
24 3. K 10, +30V
di1[4] 4, +30v 11. NC
12)5] 5. GND 12, FaEhRIZETT R
13[6) 6. +30V PWM 13, 4k
14] 7) 7. GND 14, +5VHRAH
2] 1. +30V PWM 2. FAJEAE4H

A v I EBLEE G2 (B B o HFIPANE Gl 110 E VTR A <05 o e W 2w e 0 K PO 1 12

5/31



4. EEHIEERERHA
4.1 FEHHEEHRNTRENTREE

LR RN TR AR IR, S T1~T6 A MU +—4 LED B+ %
W mCH AL 2RI E . AT NiE . REg T E. T8 EIR TR,

4.2 HHRES
1. FHJE, RS RESPUIRA, No P. F. SWM. SBM. EBM 4248 & Thegsd b7 LED T4 471 S5l B

L T1 T2 B Maragami0RaS (00: H 4%, 01: EK4%; 02: DUBEE; 03: BRSE; 04: )\
Bré%: 05: W4B), HAeREME SR “-7, DUYRT4E2ER 2 A RN, SninT:

Aarn_ _ - -
I

2. k% ..-.-% D DAL E PR N N L= = ErT N 5 2 VAN E Rl e ) e o

BB B, RIS LED s L B K

6/31



4.3 EHEARSERBEE

ﬁﬂ#ﬁ%??ﬁuﬁﬁ, BENEGEOEA EARAS :SWM 5%, HAR LED 208,

B T1 T2 Bon Marg iz (00: Hl%%: 01 wKg%: 02, DYBt4%: 03: LR&%: 04: )\
Brs%; 05: W55, FiNTKEEm 2L, B 13 BoRMatRfsS “E. F. G, H”, HILE 15, T6 Sy
2GRS

LADYBLZE N, Sontn R

MODE A B C D
M Jc ':
LI -
B -

e[
=B

HONHEHgE, NRIRHETEEIE;

a2 R S BT B EGEHE
L. %;?TU%E, BG4S T1T2 I LE 00705 Z [AJEA Bos 24 AT g2 )0 2
2. %;‘?T.%a‘!_, AL T3 0[fE “E. F. G. H” ZIAEH R 24 HT

B
3. Tﬁ—F.EJZ-%, RO 10 B 1, 0—99 Z [AIfEFF; . .%%;&;
0

R h, RERUEL.

7/31



4.4 wIESEAAEHRE

TERHRES T 222800 e RS T a5 B 28 e RS T - 4%
7, JH:HTSBM}(T,L H A LED 8K, T1 B 2400wl & g% 775

B, ByRIRE AT 5% 7 A EUIR

2. %“7:: 71@% B T1 M Rocnr 42775000 RS, 1 CRAT[SE) . 2 CUAET[E4E). 3 (U
HTEI%), T3, T4 705l B il i [ 25t 8, CLRDW S 288 B, o T

0K
%ﬁl. bR R RON -, 1E O~F 2 IMAEER U, Heo o BEEE LR .
45 REEFXESFTHIEE

-
DCDC
L AERRHLIRAS T SEZIBE B IR BUR M 28 BUe iR T, 1% ° Jffﬁ, ST AR I [ 58 U7 B ER
A, Jem EBM%, HA LED MK, T2 S 40 )i [ 48 77 5

\
DCDC
2 4% F RN B T2 IR Eona [ sE 7 R0 (BRI, 1 (BjEE%). 2 UsER%%. 3 (UG
[l 4%),
3. T5. T6 737 o 2 ui i B 58618, DUE XS 28 80, SoRanF:.

MODE A B C D

J J4
ISEE IR |
FilFIZ2CB;
4D

0K
?ﬁ.- SCEJPREBIA RN —, 2 O~F Z ISR, e R ERHLIRG.

8/31



46 TZ8HEE

4.6.1 iS5\

Eﬁﬂﬁ(*?k LTINS P/’f}@, PAT S, H'E LED 4T4 48, IIHEFAN T T2SHEERS,
T BN S s N an T B R s

I~ l i
LI

2.,}“;%....%,ﬁfuiﬁﬁ)\5§ﬁ%, (Hi)%hY 2222 fNJe, %Z%.E%i}\o LUE SR PNIDE AT

1EW, WHEAN T ZSHBENRE. BoRinT:

4.6.2 TZ2ZHIBEML

vy G | HJ

UK
LEI*Z%%&&EWET,.%%%%%’fﬁjﬁ%ﬁﬂ BEATIN 1 #RAE. (5~ {5:0-99)
QIR TS HBEE T LB AT 1 #4E,, (7 5 18:0-99)
....%&fﬁtﬁ:*Fﬁ%iﬂz NOEEE, RIE—E, SEER AL 1 R 1 fE S EUE

%2 B EE AN D 5 *4‘5%&&%%5?§OK%L RAFIZSHA. ET*{AOK BER [ LR K

9/31



4.7 HERESHIRAR

(FAALEHH: RPM #5153 %1, ms Z/); s

F2; hour /Ni:)

P 5 i Ron iz S e U T B A R R

¥ RESH LN WETaE | HApr ZH A
o
RERE A, ARE X IR, AR
PO | BEMRALR 20 17100 % R s REERER /N, AR DX IR )N
AN o
H 4% e el B 1 BR e Lol K E
X ~ FH A% IR R FE 2 il 8 254y, BT
PL | EREHA] 8 L8 B A S 2 BT S
i3
P2 | REHACTEH 200 1507500 | RPM SN, MLk B R PR
4000 (‘P42 2%1) | 15075000
P3| H %% EiEE 3000 (W4t £ 1) | 15074000 | RPM F 28R 0T, LSk B e i Tl
5500 (fL4& % %1) | 15077500
o e 3500 (CF4££51) | 20074000 2 g e 5 e B 2 1
P4 | EIRAEHE 3000 CRET 2 51) RPM SE K 5% E Bhfi kI 4% 2058
P5 | il 4% 1800 20073000 | RPM AT BT [ 24 I (1 4% 29) 3ok E
P6 | J [ 445 1800 20073000 | RPM AT i [ S ) 4% )5
S FE ko g AT 48 e e, W BB ARAOR 5
P7 | B[ 458 B 15 of f On/off Ny
sr o s Ja E SE R B, 7R BB AR Ak R A R
P8 | J& [H| 4% R B of f On/off 5 [
PO | W &g 1800 20073000 | RPM W AU 44 21
P15 | {855t i 2500 20073000 | RPM 151 5 I 1) B v T
P16 | 514 HL I 1A 50 2071000 | ms AL LR B I [a]
P17 s R on On/off YA SR, HE%EES R
Wt 5 (5] 4% P T ik V{8 4% Rk sh AR
E2 22 115 3 ) =1 U R 1 et & R e
SRR . ~ E
P18 | &1k /3 A4 0 01 0r EFEEL
AR S
i” & IR T2 On On/off TF e B A TE B Th A
0: Eil-#Thae
P21 | ML 0 02 Lo BT MR

2: BT RE

10/31




P22 | 185 shir 5 2 0~15 DA J5 B33 B 42 2 5
P23 | 18 B3 500 20073000 | RPM 18 5 BhAE 2 i 1 i
P24 | Fesk s 0 1100 ﬁi?&%%ﬁi%ﬁﬁﬁ@ﬂm
P25 | &S 2000 179999 BEE MR 4 2 5L
P26 | METITEL 2000 079999 MHT R LR E
P27 | {81454 %503 B [a] 200 207500 ms 181 4% FLRE R AT 46 HY it 1]
P28 | 131448 H i [A] 2 1750 ms f‘g“%%%%ﬁrgﬁ%ﬁmgﬁ%ﬁ
P20 | fa14H E it ] 5 50 . EJ%EE@&@WTE%%NBM&EEE%N
P gt on On/of LR, R EBRE LA
P36 | L 250 2007500 | RPM B LRI 12 5 0
ST eRmasnER | on On/off P S 2 0 1 2R FE
P39 | B4 EE R E 3000 200-4000 | RPM E—E BRI R B IR

M o Sk 7 CPERY) - T TP
P40 | AT ZEAME S 1 19 CREL 2510 0-16 AU 48 6T I A ME S B 1
P41 | AU[EZERMES R 2 o 0-16 [ 225 M= S HL 2

o o o 7 CPZER5)) - L Sk

P42 | J& [ 22 MESH 1 19 el 2510 0-16 S [ ST IR AMESEL 1
pa3 | EESI LY 2 |° 0-16 5 A A 58 2

ot 7 CPEERYD - e A S
P44 | W54 M=SHL 1 12 CuktE5D) 0-16 W aEEF I AMES
P45 | WHEHMES KL 2 o 0-16 W GRS R 2

_ . 0: IEHHEAFEHRR
P46 | FaZHIFR 0 0/1 1o ALHAERI
PAT | ZAAT RS (8] 2000 100-9999 | ms AL RERIEAT 2 [8] A ) (5] [R] B

o 100 — AR UGB AT I TR] (R 8

P48 | ZALIBATH] A 2000 9999 ms e
549 HALIZ ¥ 7 W) 1 0/1 0:CCW 1:CW
P51 | oo 0: WEHT]
o | VR 0 0/1 1: SMENT).
P52 | A8 ] T A [H] 100 3079999 | ms A8 28 ) B AR s (1]
P53 | AMAL TAEH[A] 70 2079999 | ms AN LR ) S A s (1]
P54 | w4 FFRAE 5K 0 0/1 0: HIF1: WA

11/31




Lk B TAE T 2 K Ta) (R4

P56 | #13k T AER (A 0 079999 hour 1
P57 | $6 5 Ja B [E] 250 2071000 | ms 6 5 I R AR T 46 H 3R (]
P58 | 4 FE I H B 1] 2 1750 s ﬁg:ﬁ;ﬂ%ﬁw%ﬁ@%wm%%
P59 | 440 I e 3 50 - %Ew%%%%ﬁﬁﬁﬁﬁ%ﬁ%
P I ]
P60 | #A [T B R4 B (] 20 17120 s 6 AR AR et [
P61 | #A s I A 3R i) (] 50 207800 ms HVUEH G, 2 KEE TG0 5 R
P62 | JiUT JE 2 IR B[] 50 207800 ms B fa, 2R R a8
o [{f’é AER I | 0-900 | s R 6 A e ]
S, B 0: ToAmILfE RS
P65 | AL G ThREIER: | O 0—1 L A
0: N#iHRA %%
e e s 1: N#rH &AL
KT —
3: PR EAE R
P67 | Al 800 200-5000 | RPM K 2047 kA5 5 5 s F il
P69 | Ail ZER JE B ] 1000 100-9999 | ms I BAG SAB 5 J5 I RERT 5 B[R]
P70 | A SkEH# 10 1-100 A IR TR A 5 BIETFL 2 B ) R 25
P73 | B ICAT AL Es of f On/off B IMEAT DAL B Es
0: AFHB
3 4% / 45 & < 3 ik B 1: {#5235h
P4 | 0 0=3 2. JEMISE
3: R
P76 | BYZRIKEL 0 0-9999 BB — IR 1, g =
0: o Ar iy HAR HLP A 2L
L NEL S AR P R
P77 | BG5S H 45 1) 0 0-3 2 A E A R
3 NEM A H T L
P98 | UK E ERINE 0000h 0-9999
P99 | LZESHHY 2222h 0-9999

12/31




5. iR/ R R R R HR R DT R R

AN AL A J5 AL ke RR 7 V2
Err 1 ARG W JE A ML AR AR, ASFEN LM, WmiRE
ARefdk, EHERERERS AR
Err 2 ARG R HEREHEFEHEELGIEE? WREEEERT
265V, AL, i1F % FLYR B R VK S OE AL
Err 3 RGRIE TR A YR R R 2 TS IR 7 R YR R AR T
160V, KHL, 1555 IR H KR IE 5 AL
Err 4 H B 28 i TG AT AL 2R e 15 IEH
Err 5 R o B, WIS REAR R, IR SRS AR
Err 6 ARG o B, WIS REAR L, IR &SRS AR
Err 7 HL ML A T R AT HAL HL R 2R 15 VA BUAA 31 -
Err 8 CERIRE 2 1. HEHLH IR 2R 5 i 74
2. MUk AmEA
3. HHUSALL R B RASh
4, FEHIRIER CABILSERER )
Err 9 HLHLI 2, 1. Afikb2EKE
2. HUk2EEE
3. FEMERIER CHBILIERER )
Err 11 H LA 48 B IG A AL A 2R A Fa Bh
Err 12 A B R v i o TR G 2 I T R 2 S A A B
Err 13 JEE b E R B R R TS B A S R A
Err 14 LR S GNPV S 1. AR IEHS
2. Akl K E B M S BT L s EA IE R
Err 15 )50 0] 5 e TE R H P R A S
Err 17 CER L SUN N P R, A 7 P R 75 10 PR B
Err 18 1) 50 [ 2 i o TR A 2N 7 L BELZE 45 28 A2 B AN B
Err 19—21 TE L R G HMLAT gk skiz i, (st Euc . &4 e A & B/
L K a5 hfe
TR A AN A2 TS B .
TR EALL TR
Err 22 AT HLEAS TR R 4 ) T AR DK Bl 2% A 2R 2 5 IE
Err 23 17t 28t o Hopr B, WIRIEARE R, TEI R B RS AR
Err 24 LIESEN ikl o EALES W, SR JE R RNk IE ) (A
Err 26 I ISR 2 A A 1. KAn SEFFALES A E Rk — KB AT

2. AL A B R, BT B AT 1A% RS Y
3. Al EEs IR

WERAEBIA IR BRAS T, B RN

13/31




6. CEREWEE BRESERBUER R

B

ig 0 1 2 3 4 5 6 7 8 9
x| =5 0 W CC g0
EC o I T 1 = e I B I = I = I 1 = |
ﬁi?f@

Elkil N _ _ I

e QL [P [0 (0[5 |0 |
e 0K Q|
;E?I K L M N 0 P Q R s T
j N’ N < _4 <— 4
=4 (b [P0 |0 [0 ) (L = |
—

gbr v | w | X Y z

¥ -

AN ol | _

e O~ Y N Y

14/31




Main teChNICAl data..........coooiiiiii 16
SATELY NOTICE ... 16
1.1 RANGE O USE.. . ittt e e e e e e ettt e e e e e e e e e eeessba e e e e e eeeeeesnnnns 16
2 VAV [0 (] o oo g o 111 o] g = SUERRPPSRR 16
I N 915 = 1 = 1 SRR 16
1.4 Maintenance and INSPECTION .....oeuuuuuuiiee e ettt e e e e e ettt e e e e e e eeeeesba e e e e e e eeeeesnenns 16
ST B = U o 1T o 10 LS 1] 1RSSR 17
1.6 Other safety reqUIrEMENTS. .......coi i 17
Installation and adjUSTMENT. .......cooii ettt e e e e et e e e e e e e e eeenennn 18
2.1 Installation Of the CONIOI DOX .......uuiiiiiiiiiiiiiiiiiiiiiiiiii ettt eeeeeeees 18
2.2 Adjustment of needle StOP POSITION ..........uuuuureieriieiiiriiiiiiieeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeees 18
2.3 Adjustment of the reverse pressure for fOOt PreSSer .......coooeviiiiiiiiiiiiiiiie e 19
(@] gl aT=TouTo] g IF=TaTo Je ] £o1UT o Vo [1a o 19
3.1 ConNection Of POWET SUPPIY ....vuueiiiiiiiiiiiieiiieiiiieie ettt e e eeeeeeeeeees 19
3.2 Controller connection terminal MaP .........uuuuiiiiiei i 20
Operating description of main control box panel .............cccoiiii i 21
4.1 Layout of main control box panel as follOWS...........ccooooiiiiiiii e 21
v o (o] [0 [T o TR = (TP 21
4.3 Sewing mode and each Section StItCNES Set ..........uuiiieiiiiiiiieiie e 22
4.4 Fore-tacking Sewing and SHLCNES ST ... 23
4.5 Back-tacking sewing and StICNES Set.......ccoceiiiiiiiiiiiiiie e 23
4.6 TeChniCal PAramMEer ST ........iiii i e eeeeeeeiie e e e e e e e e e e e e e e e e ae s e e e eeeeeees 24
4.7 Common parameter deSCIHPTION ... 25
Table of error codes/Cause/rEMEY ............uuuiiiiiiiii e 30
Table of the seven-segment LED display value and actual value comparison.................... 31

15/31



0. Main technical data

Range of voltage: AC220V+15%
Power frequency: 50Hz/60Hz

1. Safety notice

1.1 Range of use

The server-motor is designed for industry sewing machine, when using for other
applications, please make sure that the users are safe.

1.2 Working conditions

1.2.1 Any fluctuations in the power voltage should be within the range of £15% according to
the control box marked.
1.2.2 In order to avoid error caused by disturbing control box, please keep away from
high frequency electromagnetic emitter.
1.2.3 Humidity
a. The ambient temperature should be within the range of 5C to 45°C during using.
b. Avoid exposure to direct sun or outdoors during using.
c. Keep away from the heating (heater) during using.
d. The relative humidity should be within the range of 30% to 95%.

1.2.4 Keep away from flammable gases or explosive during using.
1.3 Installation

1.3.1 Please install the controller correctly according to the introduction.
1.3.2 Please turn off and disconnect the power cord before installation.

1.3.3 Please keep away from rotating parts when installing the power cord, the distance
should be at least 3cm.

1.3.4 In order to prevent noise interference or electric accident, make sure that the sewing
machine and the control box are connected to ground. A

1.3.5 Make sure that the fluctuation in the power voltage should be within the range of
+15% according to the control box marked before turning on.

1.4 Maintenance and inspection

1.4.1 Please turn off before maintenance or inspection.
1.4.2 Make sure that the power switch is turned off when turning the machine head,

16/31



1.4.3

144

145
1.4.6

1.5

1.6

16.1

1.6.2

1.6.3

164

1.6.5
1.6.6

replacing needle or rotary hook.

It is very dangerous because of high voltage inside the control box, if you want to
uncover the control box, more than 5 minutes is needed to wait after power off.
Maintenance and inspection of the sewing machine should only be carried out by a
qualified technician.

Forbidden to do maintenance and inspection when the motor is running.

All components for repair should be provided or approved before using.

Dangerous tips

This symbol indicates something you should be careful of
A when installing, failing to follow the instruction could cause injury
when using the machine physical damage to equipment and

surroundings.

Other safety requirements

Please operate the sewing machine at low-speed and check whether the direction of
rotation is correct for the first time to power on.

Please don’t touch the up wheel ,needle and other action parts when the sewing
machine is running .

To prevent physical contact, all action parts must be isolated by protective

devices, and please don’t put anything into the devices.

Forbidden to operate at the circumstance of motor hood and other safety devices
removed.

Don't let motor or control box fall to ground.

Don't let liquid ,such as tea, flow into the control box or motor.

17/31



2. Installation and adjustment

2.1 Installation of the control box

2.1.1 Install the control box and the foot-controllor beneath the table.
2.1.2 Please connect the pedal with the control device
2.1.3 Installation diagram

2.2 Adjustment of needle stop position

2.2.1 Release the magnet fixed screw of the hand wheel, re-fix after position adjustment.

2.2.2 If the actual needle stop position exceed the expected needle up position, adjust the
magnet fixed plate on the indicative direction of the hand wheel rotation, conversely,
adjust the hand wheel on the reverse direction of hand wheel rotation.

18/31



2.3 Adjustment of the reverse pressure for foot presser

(:SE Heeling backward pressure
adjustment

K

Adjustment requirements Adjustment resuit

. Rotate the bolt at up, the reverse pressure will be heavy.
Adjustment of the reverse P P y

pressure for foot presser Rotate the bolt at down, the reverse pressure will be light.

3. Connection and grounding
3.1 Connection of power supply

The controller is suitable for power supply of AC220V (one phase), the fluctuation of input
voltage is within £15% as the plate marked.

Notice:

A The yellow /green power line are connected to ground, the connection
to ground must be well done for insurance of safety and devices
reliable to work.

19/31



3.2 Controller connection terminal map

@ @

Ground

U phrase output
V phrase output
W phrase output

° ek
A WN PR

1. +5V
2. speed signal
3. stand foot pedal trimming control
5 4. stand foot pedal identify
0 © 5. GND
o ° 6. GND
pe 7. GND
8. stand foot pedal foot presser control
© 9. +5V
1B 1. TXD 2.+12Vv
J@Zu 2. RXD 4.GND
1.NC 2. safety switch
[0 ING 445y
[4]2)
(4)1] 1. needle position output 2.GND 3.GND
05 ]2) 4. cloth edge sensor signal 5. GND
6]3) 6. cloth edge sensor power
81 1.+30V  2.+30V 3.ground 4.+30V
9]2) 5.GND 6.+30 PWM 7.GND 8.trimming output
10[3) 9. thread sweep output  10. +30V 11.NC
d114] 12. manual reverse sewing switch
12)5] 13. reverse sewing output
13]6) 14. +5V lighting
14[7)

1. +30v PWM
2. foot presser output

[
9
=

@
@

20/31



4. Operation description of the main control box panel

4.1 Layout of the main control box panel as follows

Layout of the main control box panel as follows, it includes six digital tube (T1-T6),eleven
LED and ten buttons, the panel includes five states: holding mode, sewing mode set,
fore-tacking mode set, back-tacking mode set, technical parameter set.

MODE A

FEEELT
Wrie

oK P

SWw SBM EBM

4.2 Holding state

1.The panel displays holding state when power on, N.P.F.SWM, SBM.EBM are turned
off, the LED lamps at the top of function keys display according to the current parameter.

T1,T2 digital tube display current sewing mode(00:free sewing; 01:constant-dimension
sewing; 02: four- segment sewing ; 03: seven -segment sewing; 04: eight-segment sewing;
05:W sewing ),other digital tubes display “-’. Take current sewing mode free sewing for

example, it displays as follows :

nn_ _ _ 2

2.Choose ....- button, the corresponding functions of foot presser,

thread trimmer ,slow start-up, needle stop position,automatic triggers and so on will be set or

canceled, meanwhile the corresponding LEDs are on or off.

21/31



4.3 Sewing mode and each section stitches setting

PressU button at the holding state, then it goes into sewing mode set state: SWM
is on, and other LEDs are off.

T1,T2 digital tube display current sewing mode(00:free sewing;01: constant-dimension
sewing;02:four-segment sewing; 03:seven-segment sewing; 04:eight-segment sewing; 05:W
sewing ), if it is constant-dimension sewing or multi-segment sewing ,T3 digital tube display

current section code “E. F. G. H",T5 and T6 digital tube display current section stitch.

Take four-segment sewing for example, it displays as follows:

MODE A B C D
nac IC
LIl -~

T -

Sewing mode

Current sewing section
Current stitch

It doesn’t display current sewing section if it is at free sewing .

Selection of sewing mode. section number and stitches:

1.Press U button, T1,T2 digital tube can display circulately current sewing mode
among 00~05;

2. Press . button ,T3 digital tube can display circulatly current section number
among “E. F. G. H".

3. Press . or . button, corresponding stitches added 10 or 1 and circulae

among 0-99; . . is invalid; press -~ button, it returns to the holding mode .

22/31



4.4 Fore-tacking sewing mode and stitches set

1. Press & . button at the state of holding, sewing mode set or fore-tacking set, it all
can go into the state of fore-tacking set, meanwhile SBM is on, other LED is off, T1 display
current fore-tacking sewing mode.

A
2.Press ’-?‘1 button, T1 digital tube display circularly fore-tacking sewing mode : 0(no
fore-tacking sewing),1(single fore-tacking sewing),2(double fore-tacking sewing) 3(four
fore-tacking sewing),T3. T4 display current tacking sitches respectively, take double
fore-tacking sewing for example ,it displays as follows:

Fore-tacking sewing mode
Fore-tacking sewing A
Fore-tacking sewing B

Press .. button, the corresponding stitches above added 1,switch circularly

among O-F ,press “ ~ button, it returns to the holding state.

4.5 Back-tacking sewing and stitches set

=3
1.Press “*¥ putton at the state of holding, sewing mode set or back-tacking set,it all
can go into back-tacking mode setting state, meanwhile EBM is on, other LED is off, T2
display current back-tacking mode .
=T
2. Press ©%% putton, T2 digital tube display circularly back-tacking sewing mode: 0(no
back-tacking sewing). 1 (single back-tacking sewing). 2 (double back-tacking sewing). 3
(four back-tacking sewing) .
3. T5. T6 display current stitches of back-tacking sewing respectively ,take double
back-tacking sewing for example ,it displays as follows:

23/31



MODE A B C D
J ]
L 1

Back-tacking sewing mode ‘
Back-tacking sewing C
Back-tacking sewing D

Press .- button, the corresponding stitches above added 1, switch circularly

among O-F, press * - button, it returns to the holding state.

4.6 Technical parameter set

4.6.1 Password input

1. Press “* ~ twice continually at the holding state, P light is on ,other LED is off, it goes
into the state of technical parameter setting, digital tube display password input as
follows :

Fnrrr
NN NN

2. Press .-.. button,it can input password, the inital input password is

2222, press . to confirm, if the entered password is correct ,then it goes into the
state of modifying technical parameter ,display as follows :

1 anr
<

L g

Parameter number ‘ \—’—‘

Parameter contents

24/31



4.6.2 Modify the technical parameter

1. At the technical parameter setting state, . is sequence increasing key,press this
key can do operation of added 1(sequence:0-99)

2.At the technical parameter setting state,

PeR

key can do operation of minus 1(sequence :0-99).

3. ...- are parameter setting key at this state, press the key once,

parameter of corresponding bit adds 1(it will not continue if the parameter overflow after

adding );press 0K

key to save the parameter after setting, press

return to the holding state .

4.7 Common parameter description

" is sequence descending key,press this

The parameters marked with *mean that they should re-power after amended.
(Unit: RPM; ms ; s ; hour)

Sequence Function Default Setting unit Parameter description
parameter range
The bigger the slope is, the
larger the low-speed region is,
and the faster the speed change
PO Pedal slope 20 1~100 % is; the smaller the slope is, the
narrower the low-speed region
is, and the lower the speed
change is.
Presser proportion of the
maximum speed of reverse
Speed sewing. The maximum seed is
P1 : 8 1~8 L ) .
proportion equally divided into eight parts,
current speed can be modified
through adjusting parts.
System - .
P2 minimum 200 150~500 RPM The minimum speed of machine
head when sewing.
speed
4000(lockstitch
Maximum series) 150~5000 _ _
speed of the | 3000(double The maximum speed of machine
P3 : 150~4000 | RPM .
reverse needle series) head at the reverse sewing.
. 150~7500
sewing 5500(overlock
stitch series)
3500(lockstitch
P4 Fixed sewing | series) 200~4000 RPM Sewing speed of fixed sewing
speed 3000(double speed.
needle series)
P5 Fore-tacking | 441, 200~3000 | RPM | Sewing speed of fore-tacking.

sewing speed

25/31

key again to




Back-tacking

P6 . 1800 200~3000 | RPM | Sewing speed of back-tacking.
sewing speed
Suspend Pedal trigger is needed to
p7 when the_ off on/off continue operating vv_hen
fore-tacking suspend at fore-tacking
finished. finishing.
Suspend Pedal trigger is needed to
when the continue operating when
P8 back-tacking off Onloff suspend at back-tacking
finished. finishing.
P9 W sewing 1800 200~3000 | RPM Sewing speed at W sewing
speed mode.
Maximum
P15 speed of 2500 200~3000 | RPM Max.lmum speed of reverse
reverse sewing.
sewing.
Working time L
P16 of thread 50 20~1000 ms Working time of thread sweep
electromagnet.
sweep
Whether the
reverse
sewing key When the motor stops, and the
P17 will be On On/off key pressed, whether the
absorbed electromagnet act or not.
when the
motor stops.
Stitch or speed priority  setting
P18 St!tch/speed 0 0-1 dgrmg sewing:
priority 0:stitch priority
1:speed priority
P19* Foot presser on On/off Turn on/off the function of foot
switch presser.
0:Non-counting function
Selection of 1:Bobbin thread counting
P21 counting 0 0~2 function
function 2:Trimming thread counting
function
P22 Slow—gtartup 5 0-15 Stitches when sewing at slow
counting -startup speed
P23 Slow-startup 500 200~3000 | RPM The sewing speed at
speed slow-startup.
Bobbin— How many stitches changes on
P24 thread 10 1~100 bobbin—-thread, the current count
base number change one unit.
Total number .
pos5 of bobbin— 2000 1-9999 Tota}I number of bobbin-thread
setting.
thread
P26 current 2000 0~9999 Current  amount of bobbin
counting -thread.
Full PWM on
P27 time of 200 20~500 ms Initial startup time of reverse
reverse sewing electromagnet.
sewing

26/31




PWM on time PWM on time of reverse sewing
P28 of reverse 2 1~50 ms when the electromagnet holding
sewing on.
PWM off time PWM off time of reverse sewing
P29 of reverse 2 1~50 ms when the electromagnet holding
sewing on.
ﬁ#é?r:nat'c Whether automatic finding the
pP34* needlg On On/off needle up position at PWM on
e time.
position
P36 'SI'Fr)I(r;;rglng 250 200~500 RPM | Operating speed when trimming.
Automatic lift
foot presser Start or cancel automatic lift
*
P37 of half back on On/oft foot presser of half back step.
step
Spgeq The limitation for the speed of
P39 limitation of 3000 200-4000 RPM : . X
the first stitch the first sewing stitch.
) 7 (lockstitch
Fore-tacking serie)
sewing ! Fore-tacking stitch sewing
P40 compensatio 12 (t\/\(o-needle 0-16 compensation parameter 1.
n parameter 1 | lockstitch
serie )
Fore-tacking
P41 sewing 5 0-16 Fore-tacking sewing stitch
compensatio compensation parameter 2.
n parameter 2
) 7 (lockstitch
sB:v(\:/:(r;tgaCkmg series) Back-tacking sewing stitch
P42 compensatio |12 EMO}T eedle | 0-16 compensation parameter 1.
n parameter 1 | '0CKstitc
series)
Back-tacking
P43 sewing 5 0-16 Back-tacking sewing stitch
compensatio compensation parameter 2.
n parameter2
7 (lockstitch
W sewing series) , , ,
P44 compensatio | 12 (two needle | 0-16 V\;rs;r:’]vgtlgrslt't(:h compensation
n parameter 1 | [ockstitch P '
series)
W sewing . . .
P45 compensatio |5 0-16 V\;rsaer:/]vtlarggrsztltch compensation
n parameter 2 b '
Manual test 0: normal operation mode
P46 mode switch 0 071 1. test mode
Manual test . .
P47 mode 2000 100-9999 ms The m@erval time between each
switch operation at test mode

27/31




Operating

Each operating time of the test

P48 time of test 2000 100—9999 | ms mode
mode '
Motor
P49* operation 1 0/1 0:CCW 1.CW
direction
« Scissors 0: built-in scissors
P51 mode 0 01 1: built-out scissors
Working time L :
P52 of built-out | 100 30~0999 | ms | working time of buit-out
scissors
Working time L
P53 of external 70 20~9999 ms \s/\\f\zlégg time of external thread
thread sweep '
P54 Type of safety | , /1 0: open Lishut
switch signal
Working time How many hours the machine
P56 of machine 0 0~9999 hour | head have worked.(add 1 per
head hour)
Startup time . . -
P57 of lifting foot | 250 20~1000 ms Lnr'é':;;taerrggrtggzgzgt'ng foot
presser
PWM on time PWM on time of lifting foot
P58 of lifting foot | 2 1~50 ms presser when the
presser electromagnet holding on.
PWM off time PWM off time of lifting foot
P59 of lifting foot | 3 1~50 ms presser when the electromagnet
presser holding on.
Protection
P60 time of foot 20 1~120 S Protecting time of foot presser
presser lifting during working.
lifting
Delay time of How long will it be to start to lift
P61 lifting foot 50 20~800 ms foot presgser after the motor stop.
presser
Delay time of I
P62 downing foot | 50 20~800 ms ;If?g :cgg? ")fé;sg?\i’\sleéjosv)nﬂartui)
presser
Automatic
PEa* foot presser 0 0-900 s Time of automatic lifting foot
lifting time presser with power on.
with power on
Function
selection of 0: no cloth edge sensor
P65 cloth edge 0 0—1 1: cloth edge sensor
sensor
Selection of 0: N output is effective at low
1: N output is effective at high
P66 gleorioerdtgge 2 0—3 2: P output is effective at low
3: P output is effective at high
P67 Speed of 800 200-5000 RPM Operating speed when detecting
cloth edge cloth edge signal.

28/31




Delay-startup

Delay-startup time when

P69 time Qf cloth 1000 100-9999 ms detecting cloth head signal.
margin
stitch of cloth The distance petvveen Cloth
P70 h 10 1-100 edge sensor signal and needle
ead hole.
P73 Cloth edge off on/off Whether there is an external
sensor cloth edge sensor.
E;Licé'&’;@f 0: all electric-operated
P74 foot presser 0 0—3 1: reversing alr-qperated
lifting 2: pres_ser foot air-operated
air-operated 3: all air-operated
Number of A_ddin_g 1 to the counter per
P76 : g 0 0-9999 trimming, clear to zero when the
trimming .
counter is full.
0: The output of needle up
position is effective at low
Control of 1: The output of needle down
needle position is effective at low
P77 position 0 0-3 2: The output of needle up
signal output position is effective at high
3: The output of needle down
position is effective at high
Parameter
Po8 recover to 0000h 0-9999
default
Technical
P99 parameter 2222h 0-9999
password

29/31




5. Table of error codes/cause/remedy

Error Cause
Remedy

code
Check whether the machine head is stuck, and then

Err 1 System error re-power, if the malfunction have not been solved yet,
please contact after-sale service.

Please check whether the power supply voltage is
normal, if the power supply voltage is higher than 265V,

Err 2 Overload voltage turn off the machine, and restart the machine until the
power supply voltage is normal .

Please whether check the power supply voltage is
normal, if the power supply voltage is lower than 160V,

SIS Download voltage turn off the machine, and restart the machine until the
power supply voltage is normal.

Err 4 Motor code wheel Please check whether the motor electrical connection is

error normal.
Re-power , if the malfunction have not been solved

Err 5 System error X
yet ,please contact the after-sale service person.
Re-power , if the malfunction have not been solved

Err 6 System error :
yet ,please contact the after-sale service person.

Err 7 Motor lack phase II?)I((;:t:tese check whether the motor power cord is off or
1. Check whether the motor power cord is off.

2. Check whether the machine head is stuck.

Err 8 Motor locked-rotor 3. Check whether motor code wheel cord is loose.
4.Check whether the needle up position is correct (at
the case of thread trimming movement).

1. Check whether the fabric is too heavy.

Err 9 Motor overload 2. Check whether the machine head'i's stpck.

3. Check whether the needle up position is correct (at
the case of thread trimming movement ).

Enr 11 Motor code wheel Please check whether the motor code wheel cord is

error loose.

Err 12 Foot-controller Please check whether the foot-controller connection is

dropped off error loose.
Foot-controller was off
Err 13 | when turning on the Please check whether the foot-controller is stuck.
electricity
The time of using 1. Check whether the needle up position is correct.

Err 14 | Electromagnet is too 2. Check whether the fabric is too heavy or the line is

long too thick to cut the line normally.

Err 15 | Brake circuit error Please check whether the brake resistor cable is loose.

E Electromagnet Electromagnet error, please check whether the

rr 17 . -
overload current error | electromagnet is broken or short circuit.

Err 18 | Brake circuit error Please check whether the brake resistor cable is loose.
Motor can continue to operate, but there are no needle

E . count, needle location ,trimming/sweep and reverse

rr19 Located system error . ; A

21 stitch function. Please check whether the alnico is
normal.

Please check whether the machine head is stuck.

30/31




Machine up position Please check whether the connection of the control

Err 22 S L
communication error panel and the drive is normal.
Err 23 Memory error Re-power, if the error has not been solved yet ,please
contact the after-sale service person.
Err 24 Machine head Add the lubrication oil , and then recover the operate

lubrication time is up time of machine head.

1. Take the cloth away and retry.

2.The cloth edge sensor setting is wrong, reset the type
of cloth edge sensor.

3.The cloth edge senor is broken.

Detected cloth when
Err 26 | turning on the
electricity

If the error still can not be resolve, please contact the supplier .

6. Table of the Seven-Segment LED display value and actual value

comparison
Figure part:
Actual 0 1 5 3 A c A 5 . .
character
Display w A -— “' I = <,
character : " " ,-‘ -" ‘-" -' ‘- " ‘.‘ . '

English character:

Actual A B | c | D E F | 6 | H | J
character

\_ 4
Display .-' '- .- -‘ '. ‘: '- '-’ '
character , ' U '- L‘ ’- ’ '-' ’ ' ' ’-'
Actual
character K L M N (@] P Q R S T
Display ‘- . ‘-' - - U ‘-' - ‘: ‘-
character '- ,- ' ' , ' '-' ’ ' , -' '
Actual U v | w | X Y z
character
Display . ' ‘.’ ‘ ' '-' :
character '-' ‘-' '-' , ' ' -

31/31



	H9120使用说明书·零件手册封面
	H9120使用说明书（中英文版）
	H9120零件手册
	HP-005电控箱使用说明封面
	HP-005电控使用说明书（中文版）
	HP-005电控使用说明书（英文版）



